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1 TEST RESULT CERTIFICATION

Wellntel, Inc.
Applicant: 4230 N. Oakland Avenue #202, Shorewood,
Wisconsin, United States
Manufacturer: Peak Gain Wireless LLC
' N69W25055 Indiangrass Ln, Unit J, Sussex, WI, USA
Product Description: Wireless Module
Model Number: RM0608
File Number: ES150319200E2
Date of Test: March 19, 2015 to July 15, 2015

Measurement Procedure Used:

APPLICABLE STANDARDS

STANDARD TEST RESULT

FCC 47 CFR Part 2, Subpart J
FCC 47 CFR Part 15, Subpart C PASS
IC RSS-GEN, Issue 4, Nov 2014
IC RSS-247 Issue 1, May 2015.

The above equipment was tested by SHENZHEN EMTEK CO., LTD. The test data, data evaluation, test
procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described in
this report is in compliance with the requirements of FCC Rules Part 2, Part 15.247, RSS-247 ISSUE 1,
RSS-GEN ISSUE 4.

The test results of this report relate only to the tested sample identified in this report.

Date of Test : March 19, 2015 to July 15, 2015
M}S L’—’U’
Test by : V\j

KingKong /Tester

Prepared by :

Yaping Shen/Editor

=X

Approve & Authorized Signer : Lisa Wang/Manager
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2 EUT TECHNICAL DESCRIPTION

Start End
BW frequency | frequency( | Spacing | Number of
EUT Description (kHz) (MH2) MHz) (kHz) Channels
gg‘g‘”e' Bandwidth 1: 7.8KHz 7.8125 | 902.018750 | 927.968750 | 25 1039
Channel Bandwidih 2:10.4KH2 1 10.4167 | 902.025000 | 927.950000 | 25 1038
ggasnne' Bandwidth 3: 15.6KHz 15.625 | 902.037500 | 927.962500 25 1038
Channel Bandwidih 4: 20.8KHz | 20.8333 | 902050 | 927.950 25 1037
gg‘g‘”e' Bandwidth 5:31.25KHz |~ 34 55 | 902075 | 927.875 50 517
Channel Bandwidth 6: 41.76H2 | 416667 | 902100 | 927.850 50 516
ggasr‘”e' Bandwidth 7: 62.5KHz 625 | 902150 | 927.850 100 258
Channel Bandwidth 8: 125Kz 125 | 902300 | 927.700 200 128
Channel Bandwidth 9: 250Kz 250 902.600 | 927.000 400 62
CD)_T_gnnel Bandwidth 10: 500KHz 500 903.200 926.400 800 30

27.638 dBm for DSS for antenna A
5.75 dBm for DSS for antenna B

27.315 dBm for DTS for antenna A
-0.214 dBm for DTS for antenna B

Transmit Power Max

Antenna A: Dipole antenna(The antenna is connected via an reverse polarity
SMA type connection)
Antenna B: Matel antenna or Spiral antenna

Antenna Type

2.5 dBi for Dipole antenna,
1.8 dBi for Matel antenna,
1.8 dBi for Spiral antenna

Antenna Gain

Modulation FSK
Power supply: DC 1.8V-3.7V
Temperature Range -20°C ~ +55°C

Product HW/SW version

HW: PGW-007 RevA
SW: xxx kHz(FCC test rev3). srec

Radio HW/SW version

HW: PGW-007 RevA
SW: xxx kHz(FCC test rev3). srec

Test SW Version

STM32 ST-LINK Utility

RF power setting in
TEST SW

28 dBm for antenna A& 6 dBm for antenna B

Note: All working modes (channel BW 1~9) and all antenna has been tested,The report show the worst test

results.
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3 SUMMARY OF TEST RESULT

EMITEK

FCC Part IC Part Clause Test Parameter Verdict Remark
Clause

15.247(a)(1) | RSS-247.5.1(2) 20 dB Bandwidth PASS
15.247(a)(1) | RSS-247.5.1(4) Carrier Frequency Separation PASS
15.247(@)(1) | RSS-247.5.1(4) Number of Hopping Frequencies PASS
15.247(a)(1) | RSS-247.5.1(5) Average Time of Occupancy (Dwell Time) PASS
15.247(b)(1) | RSS-247.5.4(4) Maximum Peak Conducted Output Power PASS
15.247(c) RSS-Gen 8.8 Conducted Spurious Emissions PASS
lg:ggg(d) RSS-Gen.6.13 Radiated Spurious Emissions PASS
15.207 RSS-Gen 8.8 Conducted Emission N/A

15.247(b) RSS-Gen.6.7 Antenna Application PASS

NOTE1: N/A (Not Applicable)

RELATED SUBMITTAL(S) / GRANT(S):

This submittal(s) (test report) is intended for FCC ID: 2AEOD-1400004B00101 and

IC: 20139-1400004B001 filing to comply with Section 15.247 of the FCC Part 15, Subpart C Rules, RSS-247
ISSUE 1, RSS-GEN ISSUE 4.
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4 TEST METHODOLOGY
4.1 GENERAL DESCRIPTION OF APPLIED STANDARDS

EMITEK

According to its specifications, the EUT must comply with the requirements of the following standards:
FCC 47 CFR Part 2, Subpart J
FCC 47 CFR Part 15, Subpart C

DA 00-705

4.2 MEASUREMENT EQUIPMENT USED

4.2.1 Conducted Emission Test Equipment
EQUIPMENT MFR MODEL SERIAL LAST Due CAL.
TYPE NUMBER NUMBER CAL.
Test Receiver Rohde & Schwarz ESCS30 828985/018 05/16/2015 05/15/2016
L.I.S.N. Schwarzbeck NNLK8129 8129203 05/16/2015 05/15/2016
50Q Coaxial Switch Anritsu MP59B M20531 N/A 05/15/2016
Pulse Limiter Rohde & Schwarz ESH3-22 100006 05/16/2015 05/15/2016
Voltage Probe Rohde & Schwarz TK9416 N/A 05/16/2015 05/15/2016
I.S.N Rohde & Schwarz ENY22 1109.9508.02 05/16/2015 05/15/2016
4.2.2 Radiated Emission Test Equipment
EQUIPMENT MFR MODEL SERIAL LAST CAL. Due CAL.
TYPE NUMBER NUMBER
EMI Test Receiver | Rohde & Schwarz ESU 1302.6005.26 05/16/2015 05/15/2016
Pre-Amplifier HP 8447D 2944A07999 05/16/2015 05/15/2016
Bilog Antenna Schwarzbeck VULB9163 142 05/16/2015 05/15/2016
Loop Antenna ARA PLA-1030/B 1029 05/16/2015 05/15/2016
Horn Antenna Schwarzbeck BBHA 9170 | BBHA9170399 05/16/2015 05/15/2016
Horn Antenna Schwarzbeck BBHA 9120 D143 05/16/2015 05/15/2016
Cable Schwarzbeck AK9513 ACRX1 05/16/2015 05/15/2016
Cable Rosenberger N/A FP2RX2 05/16/2015 05/15/2016
Cable Schwarzbeck AK9513 CRPX1 05/16/2015 05/15/2016
Cable Schwarzbeck AK9513 CRRX2 05/16/2015 05/15/2016
4.2.3 Radio Frequency Test Equipment
EQUIPMENT MFR MODEL SERIAL LAST Due CAL.
TYPE NUMBER NUMBER CAL.
Spectrum Analyzer Agilent E4407B 88156318 05/16/2015 05/15/2016
Power meter Anritsu ML2495A 0824006 05/16/2015 05/15/2016
Power sensor Anritsu MA2411B 0738172 05/16/2015 05/15/2016
Signal Analyzer Agilent N9010A My53470879 05/16/2015 05/15/2016

Remark: Each piece of equipment is scheduled for calibration once a year.

TRF No.:FCC 15.247/A
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4.3 DESCRIPTION OF TEST MODES

The EUT has been tested under its typical operating condition.

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions
requirement and operating in a manner which intends to maximize its emission characteristics in a
continuous normal application.

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for the
purpose of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record on this
report.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in continuous
transmitting and receiving mode is programmed.
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5 FACILITIES AND ACCREDITATIONS
51 FACILITIES

All measurement facilities used to collect the measurement data are located at

Bldg 69, Majialong Industry Zone District, Nanshan District, Shenzhen, China
The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.10 and CISPR
Publication 22.

5.2 LABORATORY ACCREDITATIONS AND LISTINGS
Site Description
EMC Lab. . Accredited by CNAS, 2013.10.29
The certificate is valid until 2016.10.28
The Laboratory has been assessed and proved to be in compliance
with CNAS-CLO01: 2006(identical to ISO/IEC17025: 2005)
The Certificate Registration Number is L2291

. Accredited by TUV Rheinland Shenzhen, 2010.5.25
The Laboratory has been assessed according to the requirements
ISO/IEC 17025.
. Accredited by FCC, July 24, 2013
The Certificate Registration Number is 406365.
. Accredited by FCC, April 17, 2013
The Certificate Registration Number is 709623.
. Accredited by Industry Canada, November 29, 2012
The Certificate Registration Number is 4480A-2
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6 TEST SYSTEM UNCERTAINTY

The following measurement uncertainty levels have been estimated for tests performed on the

apparatus:
Parameter Uncertainty

Radio Frequency +1x10"-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature 0.5
Humidity +3%

Measurement Uncertainty for a level of Confidence of 95%

TRF No.:FCC 15.247/A Page 9 of 121 Report No.: ES150319200E2 Ver.1.0
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7 SETUP OF EQUIPMENT UNDER TEST

7.1 RADIO FREQUENCY TEST SETUP 1

The module component’s antenna ports(s) of the EUT are connected to the measurement instrument per an
appropriate attenuator. The EUT is controlled by PC/software to emit the specified signals for the purpose of
measurements.

EUT Attenuator Measurement
Instrument

7.2 RADIO FREQUENCY TEST SETUP 2

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.

Below 30MHz

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna (loop antenna). The Antenna should be positioned with its plane vertical at the specified distance
from the EUT and rotated about its vertical axis for maximum response at each azimuth about the EUT. The
center of the loop shall be 1 m above the ground. For certain applications, the loop antenna plane may also
need to be positioned horizontally at the specified distance from the EUT.

30GHz-1GHz

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable
azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°,
and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

Above 1GHz

The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable
azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°,
and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable Im
EUT ’

IU-Sm Test

Receiver

Ground Plane Coaxial Cable

TRF No.:FCC 15.247/A Page 10 of 121 Report No.: ES150319200E2 Ver.1.0
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(b) Radiated Emission Test Set-Up, Frequency Below 1000MHz

Lm [
Turntable
EUT 1lm to 4m
Recerver # S | ,
L -
Ground Plane Coaxial Cable
(c) Radiated Emission Test Set-Up, Frequency above 1000MHz
3m . ‘ ‘
Turntable 4m
\ EUT
1
o Test
].DIIl Amplif'le Receiver

7.3 CONDUCTED EMISSION TEST SETUP

The mains cable of the EUT (Solar Speaker Lantern) must

be connected to LISN. The LISN shall be placed 0.8 m from the boundary of EUT and bonded to a
ground reference plane for LISN mounted on top of the ground reference plane. This distance is between
the closest points of the LISN and the EUT. All other units of the EUT and associated equipment shall be
at least 0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference

ground point of the LISN and, where not otherwise provided or specified by the manufacturer,

shall be of same length as the mains cable and run parallel to the mains connection at a

separation distance of not more than 0.1 m.

According to the requirements in Section 13.1.4.1 of ANSI C63.10-2013 Conducted emissions

from the EUT measured in the frequency range between 0.15 MHz and 30 MHz using CISPR
Quasi-Peak and average detector mode.

TRF No.:FCC 15.247/A Page 11 of 121 Report No.: ES150319200E2 Ver.1.0
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_Reference

<~ Ground

EMI Receiver

EUT

Auxiliary Reference
Equipment | Ground

‘

Ocm
80cm o
LISN 2 [ IREY

7.4  SUPPORT EQUIPMENT

ltem Equipment Mfr/Brand Model/Type No. Note

1. Adapter DYS DYS122050200W-1 N/A

Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during

the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the
intended use.
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8 FREQUENCY HOPPING SYSTEM REQUIREMENTS
8.1 Standard Applicable

According to FCC Part 15.247(a)(1), The system shall hop to channel frequencies that are selected at the
system hopping rate from a pseudo randomly ordered list of hopping frequencies. Each frequency must be
used equally on the average by each transmitter. The system receivers shall have input bandwidths that
match the hopping channel bandwidths of their corresponding transmitters and shall shift frequencies in
synchronization with the transmitted signals.

(g) Frequency hopping spread spectrum systems are not required to employ all available hopping channels
during each transmission. However, the system, consisting of both the transmitter and the receiver, must be
designed to comply with all of the regulations in this section should the transmitter be presented with a
continuous data (or information) stream. In addition, a system employing short transmission bursts must
comply with the definition of a frequency hopping system and must distribute its transmissions over the
minimum number of hopping channels specified in this section.

(h) The incorporation of intelligence within a frequency hopping spread spectrum system that permits the
system to recognize other users within the spectrum band so that it individually and independently chooses
and adapts its hopsets to avoid hopping on occupied channels is permitted. The coordination of frequency
hopping systems in any other manner for the express purpose of avoiding the simultaneous occupancy of
individual hopping frequencies by multiple transmitters is not permitted.

8.2 EUT Pseudorandom Frequency Hopping Sequence

With Bandwidth 9 as an example:

The channel is represented by a pseudo-random hopping sequence hopping through the 62 RF channels.
The hopping sequence is unique for the piconet and is determined by the device address of the master; the
phase in the hopping sequence is determined by the clock of the master.The channel is divide into time slots
where each slot corresponds to an RF hop frequency. Consecutive hops correspond to different RF hop
frequencies. The normal hop is 1 600 hops/s.

The pseudorandom sequence may be generated in a nine-stage shift register whose 5th and 9th stage
outputs are added in a modulo-two addition stage, and the result is fed back to the input of the first stage.
The sequence begins with the first ONE of 9 consecutive ONEs; i.e. the shift register is initialized with nine
ones. Number of shift register stages: 9
Length of pseudo-random sequence: 29-1 = 512 bits
Longest sequence of zeros: 8 (non-inverted signal)

OO o000

(4

Linear Feedback Shift Register for Generation of the PRBS sequence

0 2 4 6 36 38 61 1 56 58 60

TRF No.:FCC 15.247/A Page 13 of 121 Report No.: ES150319200E2 Ver.1.0
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Each frequency used equally on the average by each transmitter.
The system receiver have input bandwidths that match the hopping channel bandwidths of their
corresponding transmitters and shift frequencies in synchronization with the transmitted signals.

8.3 Equal Hopping Frequency Use

With Bandwidth 9 as an example:
All units participating in the piconet are time and hop-synchronized to the channel.

Example of a 62 hopping sequence in data mode:

35,27, 6,44, 14,61, 54, 32,1, 11, 23, 2, 55, 60, 29, 3, 9, 52, 48, 58, 40, 25, 0, 7, 18, 26, 16, 60, 47, 50, 2, 5,
16, 37, 29, 44, 17, 54, 20, 13, 4, 8, 15, 21, 26, 10, 40, 51, 18, 14, 43, 24, 57, 39, 46, 43, 48, 33, 17, 31, 5, 19,
41, 16, 24, 28, 51, 3, 30, 56, 34, 59, 11, 22, 49, 34, 38, 45, 36, 42, 53

Each Frequency used equally on the average by each transmitter

8.4 Frequency Hopping System

This device uses radio which operates in 902-928 MHz band. The device uses a radio technology called
frequency-hopping spread spectrum, which chops up the data being sent and transmits chunks of it in the
range 902-928 MHz. The transmitter switches hop frequencies 1,600 times per second to assure a high
degree of data security. All unit participating in a given piconet are synchronized to the frequency-hopping
channel for the piconet. The frequency hopping sequence is determined by the master's device address and
the phase of the hopping sequence (the frequency to hop at a specific time) is determined by the master's
internal clock. Therefore, all slaves in a piconet must know the master's device address and must
synchronize their clocks with the master's clock.

Adaptive Frequency Hopping (AFH) was introduced in the specification to provide an effective way for a
radio to counteract normal interference. AFH identifies "bad" channels, where either other wireless devices
are interfering with the signal or the signal is interfering with another device. The AFH- enabled device will
then communicate with other devices within its piconet to share details of any identified bad channels. The
devices will then switch to alternative available "good" channels, away from the areas of interference, thus
having no impact on the bandwidth used.

TRF No.:FCC 15.247/A Page 14 of 121 Report No.: ES150319200E2 Ver.1.0
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9 TEST REQUIREMENTS
9.1 20DB BANDWIDTH
9.1.1 Applicable Standard

According to FCC Part 15.247(a)(1) and DA 00-705

9.1.2 Conformance Limit

The maximum allowed 20dB bandwidth of hopping channel is 500kHz.

9.1.3 Test Configuration

Test according to clause 7.1 radio frequency test setup 1

9.1.4 Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously

Set RBW = 1% of the 20dB bandwidth.

Set the video bandwidth (VBW) > RBW.

Set Span= approximately 2 to 3 times the 20 dB bandwidth

Set Detector = Peak.

Set Trace mode = max hold.

Set Sweep = auto couple.

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use the
marker-to-peak function to set the marker to the peak of the emission. Use the marker-delta function to
measure 20 dB down one side of the emission. Reset the markerdelta function, and move the marker to the
other side of the emission, until it is (as close as possible to) even with the reference marker level. The
marker-delta reading at this point is the 20 dB bandwidth of the emission.

If this value varies with different modes of operation (e.g., data rate, modulation format, etc.), repeat this test
for each variation.

Measure and record the results in the test report.

Test Results

Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 1

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth )
(KHz) Verdict

Low 8.915 <500 7.976 PASS
Mid 8.811 <500 7.956 PASS
High 9.090 <500 8.025 PASS
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DSS (20dB&99%) Bandwidth
Test Model Low Channel

Ay T -

VBW 1.0000 kHz Cantar Freq; 02 01ATHI M
Trig: Frew fun Svgitatd =110
w  Bhmen 40 cB

enter 902 MH: ' N ' ~ Span 30 kHz
Res BW 300 He SVBW 1 kHz Sweep 4084 ms

Occupled Bandwidth Total Power 41.1 dBm
7.976 kHz

Transmit Freq Ermor -2.952 KHz OBW Power 90,00 %

i dB Bandwidth B.915 kHr X dB -20.00 dB

DTS (20dB&99%) Bandwidth
Test Model Mid Channel

=

Marker 4 — Hz Cantar Freq: §14 530000 MH: Fiaics 52l Meew
S ¥ Trig: Fres Run Regibold =110
A man 40 G Raudlg Device TS

Rel 37,00 dBm

EVBW 1 kHz

Occupied Bandwidth Total Power

7.956 kHz
Transmit Freq Error G4 Hz CBEW Power 90,00 %
x dB8 Bandwidth B8.811 kHe 1 dB -20.00 dB
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DSS (20dB&99%) Bandwidth
Test Model High Channel

artar Freq: 537970000 WHE Fadic G2l Blora
Trig: Fres Run Bvgiticdd = 10010
WiCaindow = BAGen: 40 0B Bcilo Davice BTS

IG:nrrr B?‘[i MHr - ) - ) ) ) Epﬁn ':_'il.'.l ll.H-J:
Res BW 300 Hz VBW 1 kHz Sweep 4024 ms

Occupled Bandwidth Total Power 41.3 dBm
8.025 kHz

Transmit Freq Ermor -4.352 KHz OBW Power 90,00 %

i dB Bandwidth 8.090 kHr X dB -20.00 dB
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 2

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)

Low 11.74 <500 10.418 PASS
Mid 11.56 <500 10.446 PASS
High 11.49 <500 10.449 PASS

DSS (20dB&99%) Bandwidth

Test Model Low Channel

.REW 300,00 Hz Cartad Frog: $#7 0T000 WHE
o Trig: Pree fun AugiHold =100
F Gt o eAmen 40 0B

Ref 37.00 4Bm

IG:nrrr !_itl:i‘ MHr
Res BW 300 Hz VBW 1 kHz

Epﬁn ':_'il.'.l ll.H-J:
Sweep 40284 ms

Occupled Bandwidth Total Power 41.4 dBm
10.418 kHz

Transmit Freq Ermor -2.962 KHz OBW Power 90,00 %

i dB Bandwidth 11.74 kHe X dB -20.00 dB
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DTS (20dB&99%) Bandwidth

]

Test Model Mid Channel
n..n..-n....n....;..-....- CNE— :
Cartar Froq: $14 958000 WHE Wadio Sod Hens
o Trig: Frew Fun Avgitold =10110
L Bhmen: 40 o8 Bl Davics: BTS
Epa-:n il;l h.-P;:
FVBW 1 kHz Sweep 40284 ms
Occupled Bandwidth Total Power 41.4 dBm
10.446 kHz
Transmit Freq Ermor -1.914 kHz OBW Power 90,00 %
¥ dB Bandwidth 11.56 kHr xdB -20.00 4B
DSS (20dB&99%) Bandwidth
Test Model High Channel

=

Centeor Freq 927950000 MHz Cantar Froq. 52T $50000 Wit
——ne Trig: Fres fun

-
WFY A man 40 ol

Rel 37,00 dBm

Center 928 MHx

=Res BW 300 Hz EVBW 1 kHz

Occupied Bandwidth Total Power

10.447 kHz
-3.088 kHz
11.49 kHz

CBEW Power
xdB

Transmit Freq Error
x d8 Bandwidth

Fiacio et Mleew

Awgiold =1010

Rudig Davice BTS

Span 30 kHz
Sweep 4084 ms

41.5 dBm

99.00 %
-20.00 dB
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 3

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)
Low 17.01 <500 15.611 PASS
Mid 17.24 <500 15.641 PASS
High 16.57 <500 15.401 PASS
DSS (20dB&99%) Bandwidth
Test Model

Low Channel

Cartar Freg: S O3TH00WHE
Trig: Fres Run AugiHcld =100

WFGainiow  BARen 40 cB

Ref 37.00 4Bm

IG enter !_itl:i‘ MHr
Res BW 200 Hz

Epﬁn 40 ll.H-J:
FVBW 620 Mz Sweep FFT
Occupled Bandwidth
15.611 kHz

-2, 878 KHz OBW Power
17.01 kHe xdB

Total Power 39.4 dBm

Transmit Freq Ermor
¥ dB Bandwidth

0,00 %
=-20.00 dB
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DTS (20dB&99%) Bandwidth
Test Model Mid Channel

[ Y
.Marhm 1 —Hz Cantar Freq: §15008208 Wi

o Trig: Fres Run AugiHiold =100
F Gt o #Amen 40 cB

y«__Ref3r00een

enter 915 MHz
leRes BW 200 Hz SVBW 620 Hz Sweep FFT

Occupled Bandwidth Total Power 39.1 dBm
15.641 kHz

Transmit Freq Ermor 1.372 kHr OBW Power 90,00 %

i dB Bandwidth 17.24 kHe X dB -20.00 dB

DSS (20dB&99%) Bandwidth
Test Model High Channel

T —T -
.Murh;-r q = HE Cantar Freg: KT S00384 Wte Ratic Sed: Heow

o Trig: Fres Run Awgiold =1010
1AL A men- 40 ol Rl Devica BTS Select

Rell 37,00 dBm

EVBW 620 Hz Sweap FFT

Occupied Bandwidth Total Power
15.401 kHz

Transmit Freq Error =818 Hz CBEW Power 90,00 %
x d8 Bandwidth 16.57 kHz xdB -20.00 dB
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 4

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)
Low 22.85 <500 20.599 PASS
Mid 22.58 <500 20.591 PASS
High 22.54 <500 20.690 PASS
DSS (20dB&99%) Bandwidth
Test Model Low Channel

T —T

.Mar‘n_m 1 — HE Cartar Freq: B2 DSS000 WHe
—_— Trig: Fres Run AugiHold =100

WFGainiow  BARen 30 cB

Ref 37.00 4Bm

Epa-:n a0 h.-H-J'
Sweep 527.2 ms

Res BW 300 Hz FVBW 1 kHz

Occupled Bandwidth

20.599 kHz
-2.905 KHz
22.85 kHe

Total Power 39.9 dBm

Transmit Freq Ermor
¥ dB Bandwidth

OBW Power
xdB

0,00 %
=-20.00 dB

TRF No.:FCC 15.247/A Page 22 of 121
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DTS (20dB&99%) Bandwidth

]

Test Model Mid Channel
e g i
Cartar Freq: $15.000000 WHE Fado ot Hens
o Trig: Fres Fun Avgitold =10110
< thzen 30 B Badio Devics: BTS
FVBW 1 kHz
Occupled Bandwidth Total Power 39.9 dBm
20.591 kHz
Transmit Freq Ermor <2893 KHz OBW Power 90,00 %
¥ dB Bandwidth 22.58 kHr xdB -20.00 4B
DSS (20dB&99%) Bandwidth
Test Model High Channel

=

Centeor Freq 927950000 MHz Cantar Froq. 52T $50000 Wit
——ne Trig: Fres fun

e ™ thmen: 30 0B

Rel 37,00 dBm

Center 928 MHx

=Res BW 300 Hz EVBW 1 kHz

Occupied Bandwidth Total Power

20.690 kHz
-2.949 kHz
22.54 kHz

CBEW Power
xdB

Transmit Freq Error
x d8 Bandwidth

Ficic, N2 Mleea

Awgiold =1010

Rudig Davice BTS

Span 30 kHz
Sweep 527.2 ms

40.0 dBm

99.00 %
-20.00 dB

TRF No.:FCC 15.247/A Page 23 of 121
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 5

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)

Low 33.37 <500 30.889 PASS
Mid 33.99 <500 30.979 PASS
High 33.95 <500 30.922 PASS

DSS (20dB&99%) Bandwidth

Test Model Low Channel

I —

Ref Value 30.00 dBm Carstar Freq: S 0TR000 MiHE Fadio §2d Blerw
R Trig: Fras Run Bvgiticdd = 10010
WiCaindow = BARn: 30 B B Davica: BTS

Ref Offset 1048
Ref 30.00 dBm

EPH-H'I 0 KHz
FVBW 2 kHz Sweep ATIT ms
Occupled Bandwidth Total Power 39.4 dBm

30.889 kHz

Transmit Freq Ermor -2.859 KHz OBW Power 90,00 %
i dB Bandwidth 33,37 kHe X dB -20.00 dB
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DTS (20dB&99%) Bandwidth
Test Model Mid Channel

=y T -

Cantar Froq: $00872008 Wiz Fadics N2 Bler
Trig: Fras Run Bvgiticdd = 10410
w  BhEsn 30 cB Batln Davica: BTS

Span 80 kHz
VBW 2 kHz Sweep ATIT ms
Occupled Bandwidth Total Power 39.5 dBm
30.979 kHz
Transmit Freq Ermor -158 Hr OBW Power 90,00 %
i dB Bandwidth 33.99 kHr X dB -20.00 dB

DSS (20dB&99%) Bandwidth
Test Model High Channel

= iy

Center Frea 927 875000 MHz Cantar Fraq: K37 878000 WiHe Fiic §2el: Mleew
o Trig: Fres Run Apgiriotd >1010
i Rudtio Devica: 0TS
Fef Offget 1008
Rel 30,00 dBm

o Lt

Center 927.9 MHz ] ] Span 80 kHz
=Res BW 510 Hz EVBW 2 kHz Sweep 72T ms

Occupled Bandwidth Total Power 39.7 dBm
30.922 kHz

Transmit Freq Erros =2.924 kHz OBW Power 90,00 %

x dB Bandwidth 33.95 kHe xdB -20.00 dB
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 6

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)

Low 44.88 <500 41.357 PASS
Mid 44.67 <500 41.289 PASS
High 45.62 <500 41.123 PASS

DSS (20dB&99%) Bandwidth

Test Model Low Channel

Cartar Freq: B2 400000 WHE Fadis el Blera
Trig: Fras Run Bvgiticdd = 10010
WG dow | BARen: 30 dB Budio Device: BTS

ot

Y
el L
oy

Ef.lill"l 100 kHz
FVBW 2 kHz Sweep 467.1 ms
Occupled Bandwidth Total Power 38.4 dBm

41.357 kHz

Transmit Freq Ermor -2, 778 KHz OBW Power 90,00 %
i dB Bandwidth 44 88 kHr X dB -20.00 dB
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DTS (20dB&99%) Bandwidth
Test Model Mid Channel

=y T -

FL40 P b 8, M1
Carstad Frag: ¥ 5 B00000 WHe Hutic Sed. Moo
Trig: Fres Bun Bvgitiold = 1040

w  BhEsn 30 cB Batln Davica: BTS

enter 815 MHz ] ] i " Bpan 100 kHz
Res BW 510 Hz VBW 2 kHz Sweep 467.1 ms
Occupled Bandwidth Total Power 38.7 dBm
41.288 kHz
Transmit Freq Ermor -2.945 KHz OBW Power 90,00 %
i dB Bandwidth 4467 kHr X dB -20.00 dB

DSS (20dB&99%) Bandwidth
Test Model High Channel

= -

Cantor Frag 927 850000 MHz Cantar Frieq: 57 BS0000 W Flutic Sed: Hoos
el Trig: Fres Run Apgiold =110
Radio Device: BTE

Center 927.9 MHz ) ) Span 100 kHz
=Res BW 510 Hz EVBW 2 kHz Sweep 4671 ms

Occupled Bandwidth Total Power

41.123 kHz
Transmit Freq Erros =2.912 kHz OBW Power 90,00 %
x dB Bandwidth 45.62 kHe xdB -20.00 dB
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 7

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)

Low 67.14 <500 61.983 PASS
Mid 68.02 <500 62.075 PASS
High 66.91 <500 61.737 PASS

DSS (20dB&99%) Bandwidth

Test Model Low Channel

Cartar Freq: S21BO0D0 WHE Fadis 2. Bler
Trig: Fras Run Bvgiticdd = 10010
AiCandow | BAEsn: 30 o8 Batln Davica: BTS

Ef.lill"l 150 ll.H-J:
FVBW 3 kHz Sweep 1851 ms

Occupled Bandwidth Total Power 39.6 dBm
61.983 kHz

Transmit Freq Ermor -2.828 KHz OBW Power 90,00 %
i dB Bandwidth 67.14 kHr X dB -20.00 dB

i b Fie <Soresn D061 prgs saved
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DTS (20dB&99%) Bandwidth
Test Model Mid Channel

=y T -

Center Freg 915.042105 MHz Cantar Frag: B100LI106 Mie Fhadin St Foee
Trig: Fres Run AugiHold =100
WFGainiow  BARen 30 cB Badio Devica: BTS

et 30,00 d8m

Center Freq
18 D43 108 MMz

iCenter @15 MHE " ] i ] T Bpan 150 kHz
Res BW 1kHz FVEW 3 kHz Sweep 185.1 ms

Occupled Bandwidth Total Power 39.8 dBm
62.075 kHz

Transmit Freq Ermor 5.132 kHr OBW Power 90,00 %
i dB Bandwidth 68.02 kHr X dB -20.00 dB

5 LA sl Cormgietid

DSS (20dB&99%) Bandwidth
Test Model High Channel

= iy

Cantor Frag 927 850000 MHz Cantar Frieq: 57 BS0000 W Fladic e Hoos
el Trig: Fres Run Apgiold =110
Radio Device: BTE

Rel 30,00 dBm

Center 927.9 MHz ) ] Span 150 kHz
=Res BW 1 kHz EVBW 1 kHz Sweep 1851 ms

Occupled Bandwidth Total Power 39.7 dBm
61.737 kHz

Transmit Freq Erros =2.859 kHz OBW Power 90,00 %

x dB Bandwidth 66.91 kHz xdB -20.00 dB
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 8

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth ,
Verdict
(KHz)

Low 138.3 <500 124.37 PASS
Mid 135.5 <500 123.85 PASS
High 135.9 <500 123.89 PASS

DSS (20dB&99%) Bandwidth

Test Model Low Channel

I —

‘Span 300.00 kHz Cartar Freq: 2300000 WHE Rudio St Meca

Trig: Fres Run AugiHold =100
WFGainiow  BARen 30 cB Badio Devica: BTS

Ref 30.00 dBm

Span 300 ll.H-J:
FVBW 5.1 kHz Sweep 9387 ms

Occupled Bandwidth Total Power 39.8 dBm
124.37 kHz

Transmit Freq Ermor -2.910 kHz OBW Power 90,00 %
i dB Bandwidth 138.3 kHr X dB -20.00 dB
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EMITEK

DTS (20dB&99%) Bandwidth
Mid Channel

=y T

Cartad Frog: FIROSITA0 MHE

Trig: Fres Run

w  BhEsn 30 cB

Occupled Bandwidth

123.85 kHz
2.553 kHr
135.5 kHe

Transmit Freq Ermor
¥ dB Bandwidth

Test Model

FVBW 5.1 kHz

Total Power

OBW Power
xdB

]

Fadic eel. Bler

AegiHold =10010

Badio Devica: BTS

39.4 dBm

0,00 %
=-20.00 dB

DSS (20dB&99%) Bandwidth
High Channel

=
Center Freq 927700000 MHz

Rel 30,00 dBm

Center 827.7 MHz
=Res BW 7 kHz

Occupied Bandwidth
123.89 kHz
-2.853 kHz
135.9 kHz

Transmit Freq Error
x d8 Bandwidth

Cantar Freg: 37, TOO000 Wte
Trig: Fres Run

EVBW 5.1 kHz

Total Power

CBEW Power
xdB

Fiichics Beel: Mloc

Awgiold =1010

Rudig Davice BTS

Span 300 kHz

-20.00 dB

TRF No.:FCC 15.247/A
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Note: Bandwidth 9

Channel 20dB Bandwidth (KHz) Limit(kHz) 99% Bandwidth .
Verdict
(KHz)
Low 282.7 <500 251.97 PASS
Mid 283.9 <500 251.73 PASS
High 279.0 <500 251.96 PASS
DTS (20dB&99%) Bandwidth
Test Model

Low Channel

IG:nrrr HDJ‘I! Mh'..r
Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Ermor
¥ dB Bandwidth

TRF No.:FCC 15.247/A

Cartar Frag: S S00000 WHE
Trig: Fres Run AugiHold =100
tAmen- 40 cB Butlo Devica: BTS

Rufiey Sl Moo

-
W Camn 1 ow

Ref 10.00 dBm

Span 600 kHz

FVBW 100 kHz Sweep 1584 ms

Total Power 11.7 dBm

251.97 kHz

-3.108 KHz OBW Power
282.T kHr xdB

0,00 %
=-20.00 dB
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DTS (20dB&99%) Bandwidth
Test Model Mid Channel

Ay T -

Cartar Frag: §1 5000000 WHE Rufic Sed: Heos
Trig: Fres Run AugiHold =100
tAmen- 40 cB Butlo Devica: BTS

enter 915 MHz ' ' ) T Bpant00 KNz
Res BW 30 kHz #VEW 100 kHz Sweep 184 ms
Occupled Bandwidth Total Power 1.7 dBm
251.73 kHz
Transmit Freq Ermor -3, 22T WHe OBW Power 90,00 %
i dB Bandwidth 283.9 kHr X dB -20.00 dB

DTS (20dB&99%) Bandwidth
Test Model High Channel

[T ————— =
.SE‘" 500,00 kHz Cantar Frag: &7 000000 Mits Rufis 1. Moo

o Trig: Fres Run Awgiold =1010
A man 40 ol Rudig Davice BTS

Rel 10,00 dBm

Center 827 MHz
=Res BW 20 kHz #VEW 100 kHz

Oceuplied Bandwidth Total Power
251.96 kHz

Transmit Freq Error =3.044 kHz CBEW Power
x d8 Bandwidth 279.0 kHz xdB -20.00 dB
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9.2 CARRIER FREQUENCY SEPARATION
9.2.1 Applicable Standard

According to FCC Part 15.247(a)(1) and DA 00-705

9.2.2 Conformance Limit

Frequency hopping systems operating in the 902-928MHz band shall have hopping channel carrier
frequencies separated by a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is
greater.

9.2.3 Test Configuration

Test according to clause 7.1 radio frequency test setup 1

9.2.4 Test Procedure

B According to FCC Part15.247(a)(1)

The EUT must have its hopping function enabled. Use the following spectrum analyzer settings:
Set the RBW =1% of span.  Set VBW > RBW.

Set the span = wide enough to capture the peaks of two adjacent channels

Set Sweep time = auto couple.

Set Detector = peak.  Set Trace mode = max hold.

Allow the trace to stabilize. Use the marker-delta function to determine the separation

between the peaks of the adjacent channels. The limit is specified in one of the

subparagraphs of this Section. Submit this plot.

Test Results

Temperature: 24 Test Date: April 30, 2015
Humidity: 53 % Test By: KK
Bandwidth 1:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 25 >25 PASS
FSK Mid 25 >25 PASS
High 25 >25 PASS
Bandwidth 2:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 25 >25 PASS
FSK Mid 25 >25 PASS
High 25 >25 PASS
Bandwidth 3:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 25 >25 PASS
FSK Mid 25 >25 PASS
High 25 >25 PASS
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Bandwidth 4:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 25 >25 PASS
FSK Mid 25 >25 PASS
High 25 >25 PASS
Bandwidth 4:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 25 >25 PASS
FSK Mid 25 >25 PASS
High 25 >25 PASS
Bandwidth 5:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 50 >33.37 PASS
FSK Mid 50 >33.99 PASS
High 50 >33.95 PASS
Bandwidth 6:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 50 >44.88 PASS
FSK Mid 50 >44 .67 PASS
High 50 >45.62 PASS
Bandwidth 7:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 100 >67.14 PASS
FSK Mid 100 >68.02 PASS
High 100 >66.91 PASS
Bandwidth 8:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 200 >138.3 PASS
FSK Mid 200 >135.5 PASS
High 200 >135.9 PASS
Bandwidth 9:
Modulation Channel Number Measurement Bandwidth Limit Verdict
Mode (kHz) (kHz)
Low 400 >282.7 PASS
FSK Mid 400 >283.9 PASS
High 400 >279.0 PASS

TRF No.:FCC 15.247/A
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All working modes (channel BW 1~9) and all antenna has been tested,The follow page show the worst test

results.
Carrier Frequency Separation
Test Model Low Channel
[ TP — Y =
802.600000 MHz e T
Anten: 1008
Ref Offgaf 10 4B
Rel 10,00 dBm
Center Fred
Center 002.6000 MHz Span 1.000 MHz
ERes BW 100 kHz EVEW 300 kHz Sweep 1.000 ms (1001 pis)
Carrier Frequency Separation
Test Model

Mid Channel

[ PP —y

Reef Offgat 10 4B
Rel 10,00 dBm

Center 915.0000 MHz
ERes BW 100 kHz

PRk Whie
L L orw

EVEW 300 kHz Sweep 1.000 ms (1001 pis)

Avg Type: Log-Pwr
Trig: Frea Run AvgiHold = 108/100
Anan: 10 48

Center Fred
D15, 000000 MH:

Span 1.000 MHz

TRF No.:FCC 15.247/A
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Carrier Frequency Separation

Test Model

High Channel

B &g e e et 2

Reef Offgat 10 4B
Rel 10,00 dBm

142

L

Center 927.0000 MHz
ERes BW 100 kHz

Pl Wi g,

W ain & e

EVEW 300 kHz Sweep 1.000 ms (1001 pis)

Avg Type: Log-Pwr
Trig: Frea Alun AgiHiold » 108100
Astwn: 10 38

‘Bpan 1.000 MHz

TRF No.:FCC 15.247/A
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9.3 NUMBER OF HOPPING FREQUENCIES
9.3.1 Applicable Standard

According to FCC Part 15.247(a)(1) (i)and DA 00-705

9.3.2 Conformance Limit

If the 20dB bandwidth of hopping channel is less than 250kHz, the system shall use at least 50 hopping
frequencies, If the the 20dB bandwidth of hopping channel is 250kHz of greater, the system shall use at least
25 hopping frequencies

9.3.3 Test Configuration

Test according to clause 7.1 radio frequency test setup 1

9.3.4 Test Procedure

B According to FCC Part15.247(a)(1)(i)

The EUT must have its hopping function enabled. Use the following spectrum analyzer

settings:

Span = the frequency band of operation (900-930MHz)

RBW = 1% of the span, VBW = RBW, Sweep = auto, Detector function = peak, Trace = max hold

Allow the trace to stabilize. It may prove necessary to break the span up to sections, in order to clearly show
all of the hopping frequencies.

Test Results

Temperature: 24 Test Date: April 30, 2015
Humidity: 53 % Test By: KK
Bandwidth Quantity of Hopping Channel Quantity of Hopping Channel
limit
Bandwidth 1 1039 >50
Bandwidth 2 1038 >50
Bandwidth 3 1038 >50
Bandwidth 4 1037 >50
Bandwidth 5 517 >50
Bandwidth 6 516 >50
Bandwidth 7 258 >50
Bandwidth 8 128 >50
Bandwidth 9 62 >25
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All working modes (channel BW 1~9) and all antenna has been tested,The follow page show the worst test
results.

[T —T T = o
Marker 1 526.670000000 MHz Mg Typs: Log-Prr
. Trig- Frea Bun AwpiHoad » 100100
Raf Ofset 10 B
R 0 dBm

TTIPAITT I oo

#WVEW 300 kHz
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9.4 AVERAGE TIME OF OCCUPANCY (DWELL TIME)
9.4.1 Applicable Standard

According to FCC Part 15.247(a)(1)(i) and DA 00-705

9.4.2 Conformance Limit

If the 20dB bandwidth of hopping channel is less than 250kHz, the system shall not be greater than 0.4s
within a 20s, If the the 20dB bandwidth of hopping channel is 250kHz of greater, the system shall not be
greater than 0.4s within a 10s

9.4.3 Test Configuration

Test according to clause 7.1 radio frequency test setup 1

9.4.4 Test Procedure

B According to FCC Part15.247(a)(1)(i)

The EUT must have its hopping function enabled. Use the following spectrum analyzer settings:
Span = zero span, centered on a hopping channel

RBW = 1 MHz

VBW = RBW

Sweep = as necessary to capture the entire dwell time per hopping channel

Detector function = peak

Trace = max hold

If possible, use the marker-delta function to determine the dwell time. If this value

varies with different modes of operation (e.g., data rate, modulation format, etc.),

repeat this test for each variation. The limit is specified in one of the subparagraphs of this Section.

9.45 Test Results

Temperature: 24 Test Date: April 30, 2015
Humidity: 53 % Test By: KK
Bandwidth 1:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 160 <400 PASS
GFSK Mid 160 <400 PASS
High 160 <400 PASS
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The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

Red Level 30.00 dBm Aoy Trpe: Log-Por

T e I L it T T P LY ST I

Center 902.018750 MHz & “Epan 0 Hz
Res BIW 1.0 MHz SVEW 3.0 MHz Sweep 20,00 8 (1001 pis)

Avg Typa: Log-Prer
Avgitoid > 100100

#1 10 48

o e e e, b byl e e D

Center 902018750 MHz
Res BW 1.0 MHz FVEW 1.0 MHz Sweep 400.0 ms (1001 pis
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Bandwidth 2:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 160 <400 PASS
GFSK Mid 160 <400 PASS
High 160 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

g Type: Log-Per
PRk Fast e 1T Fres Ram
¥ Gt 1 e RAmen: X0 dB

Raf Ofset 10 4B
Ref 30,00 dBm

“Epan 0 Hz
Res BW 1.0 MHz SVEW 3.0 MHz Sweep 20,00 8 (1001 pis)

Avg Type: Log-Per
AwpiHoad » 100100

Raf Ofset 10 4B
Ref 30,00 dBm

X

B e L L e T e I

Center 902,025000 MHz “Epan 0 Hz
Res BW 1.0 SVEW 3.0 MHz Sweep 400.0 ms (1001 pis)
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Bandwidth 3:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 160 <400 PASS
GFSK Mid 160 <400 PASS
High 160 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

T T ——

g Type: Log-Pr

Sweep Time 20,00 £

Rl Dfset 10 4B
Rl 30,00 dBm

Center 902037500 MHz

Res BW 1.0 MHz FVEBW 3.0 MHz

Avg Type: Log-Per
Trig: Fres fun AwpiHoad » 100100

Fht: Famt
* BAmen: 38 o8

T Gin 4 ooy

Raf Ofset 10 4B
Ref 30,00 dBm

Xz

O P T ee— )

Center 902,037500 MHz
SVEW 3.0 MHz

TRF No.:FCC 15.247/A

Page 43 of 121

B R

“Bpan 0 Hz
Sweep 400.0 ms (1001 pis)
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Bandwidth 4:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 160 <400 PASS
GFSK Mid 160 <400 PASS
High 160 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

T T ——

fuvg Type: Log-Par
o Trig: Fres Rem

EAmen 30 dB
Ref 0ffset 10 4B
Rl 30,00 dBm

Center 902050000 MHz
Res BW 1.0 MHz FVEW 3.0 MHz

Avg Type: Log-Per
PhCh Fast e TTH: Fres fum AwpjHioid: 53150
B G o BAman: 35 dB

Raf Ofset 10 4B
Ref 30,00 dBm

g ittt o S e, i i g e e Pt e

Center 902,050000 MHz “EBpan 0 Hr
SVEW 3.0 MHz Sweep 400.0 ms (1001 pis)
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Bandwidth5:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 180 <400 PASS
GFSK Mid 180 <400 PASS
High 180 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

Avg Typa: Log-Per
P Fast e Tri: Fres fum AvgjHokd: 8108
[ EAmsn: 30 dB

Raf Ofset 10 4B
Ref 30,00 dBm

gt ottt i, S |hnbi e i e s i s el e i il el e e

Center 902,07 5000 MHz : “Epan 0 Hz
Res BW 1.0 MHz SVEW 3.0 MHz Sweep 20,00 8 (1001 pis)

Avg Type: Log-Per
PhCh Fast e TTH: Fres fum AwgjHicid: B3V00
B G o BAman: 35 dB

etk iy e i b Pt

Center 902,07 5000 MHz “Epan 0 Hz
Res BW 1.0 SVEW 3.0 MHz Sweep 400.0 ms (1001 pis)
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Bandwidth 6:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 180 <400 PASS
GFSK Mid 180 <400 PASS
High 180 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

Avg Typa: Log-Per
P Fast e Tri: Fres fum AvgjHokd: 8108
[ EAmsn: 30 dB

Raf Ofset 10 4B
Ref 30,00 dBm

| FERE AT WTAY SRR T S T e S S e | IS SR [ PP | T

Center 902,100000 MHz “Epan 0 Hz
Res BW 1.0 MHz SVEW 3.0 MHz Sweep 20,00 8 (1001 pis)

Avg Type: Log-Per
P Fast e Tri: Fres fum AwpiHoad » 100100
¥ Gt 1 e RAmen: X0 dB

ot et oy i i s

Center 902,100000 MHz “Epan 0 Hz
Res BIW 1.0 MHz SVEW 3.0 MHz Sweep 400.0 ms (1001 pis)
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Bandwidth 7:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 190 <400 PASS
GFSK Mid 190 <400 PASS
High 190 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

Avg Typa: Log-Per
P Fast e Tri: Fres fum AvgjHokd: 8108
[ EAmsn: 30 dB

Raf Ofset 10 4B
Ref 30,00 dBm

it e, il i A gyt b AN s i B Sl gt o e L P e

“Epan 0 Hz
Res BW 1.0 MHz SVEW 3.0 MHz Sweep 20,00 8 (1001 pis)

Avg Type: Log-Per
P Fast e Tri: Fres fum AwpiHoad » 100100
[ EAmsn: 30 dB

Raf Ofset 10 4B
Ref 30,00 dBm

S N S §Y PR

L
Res BW 1.0 MHz FWEW 3.0 MHz Sweep 400.0 ms (1007 pis)
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Bandwidth 8:
Modulation Channel Dwell Time | Limit in 20s period Verdict
Mode Number (ms) (ms)
Low 190 <400 PASS
GFSK Mid 190 <400 PASS
High 190 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

Swaep Time 20.00 = Ay '-'l_lH Lig-Por
PhCh Fast e TTH: Fres fum AwgiHokd 21108
¥ Gt 1 e EAmsn: 30 dB

Raf Ofset 10 4B
Ref 30,00 dBm

bl i it e b ot i s et ety g Pt e e b g

Center 902,300000 MHz

FWEW 3.0 MHz Sweep 0000 8 (10017 pis)

g Type: Log-Per
P Fast e Tri: Fres fum AwpiHosd B30
¥ Gt 1 e RAmen: X0 dB

Raf Ofset 10 4B
Ref 30,00 dBm

i e el Ryl M S i 4

Center 902,300000 MHz “Epan 0 Hz
Res BW 1. SVEW 3.0 MHz Sweep 400.0 ms (1001 pis)
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Bandwidth 9:
Modulation Channel Dwell Time | Limitin 10s period Verdict
Mode Number (ms) (ms)
Low 195 <400 PASS
GFSK Mid 195 <400 PASS
High 195 <400 PASS

The Low channel, Mid channel, High channel have been tested, The report show the Low channel results.

T T ——

Avg Type: Log-Prer

== Trig: Fres Riam AwgiHpkd 5100
gamen: 30 dBl

Fief Offset 10 4B

Fef 30,00 dBm

e T e o [ T =

Center 902, 600000 MHz
Res BW 1.0 MHz FVEW 3.0 MHz

Avg Type: Log-Per
PhCh Fast e TTH: Fres fum AwpjHioid: 53150
B G o BAman: 35 dB

Raf Ofset 10 4B
Ref 30,00 dBm

Xa

o Wy et A e e b

] Hz
Res BW 1.0 MHz FWEW 3.0 MHz Sweep 400.0 ms (1007 pis)
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9.5 MAXIMUM PEAK CONDUCTED OUTPUT POWER
9.5.1 Applicable Standard

According to FCC Part 15.247(b)(1) and DA 00-705

9.5.2 Conformance Limit

The maximum peak conducted output power of the intentional radiator for systems using digital modulation
in the 902-928 MHz bands shall not exceed: 1 Watt (30dBm).

9.5.3 Test Configuration

Test according to clause 7.1 radio frequency test setup 1

9.5.4 Test Procedure

B According to FCC Part15.247(b)(1)

As an alternative to a peak power measurement, compliance with the limit can be based on a measurement
of the maximum conducted output power.

Use the following spectrum analyzer settings:

Set Span = approximately 5 times the 20 dB bandwidth, centered on a hopping channel (about 10MHz)

Set RBW > the 20 dB bandwidth of the emission being measured (about 3MHz)

Set VBW > RBW

Set Sweep = auto

Set Detector function = peak

Set Trace = max hold

Allow the trace to stabilize. Use the marker-to-peak function to set the marker to the peak of the emission to
determine the peak amplitude level.

Test Results

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 1
Channel Measurement Level Limit Verdict
(dBm) (dBm)

Low 27.356 30 PASS

Mid 27.478 30 PASS

High 27.638 30 PASS
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Conducted Power
Test Model Low Channel
Antenna A

[ =Ty -

Marker # B02.011950000 MHz Avg Typa: Log-Pr
TR Wk Trige Fros Bun AwgiHicid-> 100100

Attan &8 dB

{Center 002.01575 MHz “Span 50.00 kHz
j#Res BW 10 kHz FVBW 30 kHz Sweep 1.000 ms (1001 pis|

Conducted Power
Test Model Mid Channel
Antenna A

[ — g

Marker 2 814.882250000 MHz g Typa: Leg P
e Trig: Fres Run S itickd = 100/100

Rl Offeet 10 dB
Ref 33.00 dBm

#WVEW 30 kHz
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Conducted Power
Test Model High Channel
Antenna A

T ——)

Marker 2 927 964650000 MHz Avg Type: Log-Fer
Fhcr wisks o] Trg: FresBun Awgitiold-= 1004100
IF Gt o Amen &0 dB

Rl Offset 10 dB
Ref 33.00 dBm

iCenter 927906875 MHz “Span 50,00 kHe |
j#Res BW 10 kHz SVEW 30 kHz Sweep 1.000 ms (1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 2
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.318 30 PASS
Mid 27.439 30 PASS
High 27.566 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

T —r

TRF No.:FCC 15.247/A

Marker 1 902023020000 MHz

Ref Offeet 10 dB
Ref 33.00 dBm

#WVEW 62 kHz

Trig: Free Run

hvp Type: Log-Pwr
Avgitiokd = 100/0
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Conducted Power
Test Model Mid Channel
Antenna A

[ — g

Marker 1 814,993400000 MHz Avg Typa: Log-Pwe
TPhis Wide e [T Fres Run Sugiricid > 1007800
W i oo Ameer 40 G

Rl Offeet 10 dB

Ref 33.00 dBm

[Center 91500000 MHz Span 60,00 KHz
es BIW 20 kHz #VEW 62 kHz Sweep 1.000 ms (1001 pis)

Conducted Power
Test Model High Channel
Antenna A

[ — g

Marker 1 927.842200000 MHz Avp Type: LogPer
TPhis Wide e [T Fres Run Augiticld = 100°800
1 Casdn: | oo Astarr 40 8

Rl Offeet 10 dB
Ref 33.00 dBm

[ 30

T s g
G2T. 95000 MH. Span 60,00 KHz
es BN 20 kHz #WVEW 62 kHz Sweep 1.000 ms (1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 3
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.546 30 PASS
Mid 27.317 30 PASS
High 27.566 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

T —r -

TRF No.:FCC 15.247/A

.Mﬂr‘ru‘-l 1 8927 853684000 MHz Avp Type: LogPer s
T Wi Trig: Fres Run Awgirioic > 100100 *
Asarr 40 B |

H Gain | om

Ref Offeet 10 dB
Ref 33.00 dBm

Span 100.0 kHz

#WVEW 62 kHz
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Conducted Power
Test Model Mid Channel
Antenna A

[ — g

Marker 1 802.036200000 MHz Avp Type: LogPer
TPhis Wide e [T Fres Run Augiticld = 100°800
1 Casdn: | oo Astarr 40 8

Ref Offeet 10 dB

Ref 33.00 dBm

[Center 90200750 MHz Span 100.0 kHz
es B 20 kHz #VEW 62 kHz Sweep 1.000 ms (1001 pis)

Conducted Power
Test Model High Channel
Antenna A

[ — g

Marker 1 815.007900000 MHz Avp Type: LogPer
TPhis Wide e [T Fres Run Augiticld = 100°800
1 Casdn: | oo Astarr 40 8

Rl Offeet 10 dB
Ref 33.00 dBm

[Center 91500800 MHz Span 100.0 kHz
es B 20 kHz #VEW 62 kHz Sweep 1.000 ms (1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 4
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.285 30 PASS
Mid 27.425 30 PASS
High 27.546 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

T —r -

[Center 90205000 MHz
{#Res BW 30 kHz

TRF No.:FCC 15.247/A

Marker Z 902,057080000 MHz

wog Typa: Log-Pw
The T Trig: Fres Run Sugiticad » 100800
Wosielow — BAmen: 30 oB

Ref Offset 10 dB
Ref 30.00 dBm

Span 120.0 kHz

#WVEW 62 kHz #Sweep 10,00
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Conducted Power
Test Model Mid Channel
Antenna A

[ — g

Marker 2 814.98E960000 MHz g Typa: Leg P
RO Widde g |7 P Run S itickd = 100/100
0 Gale | o tAen: 30 g8

Ref Offeet 10 dE

Ref 30.00 dBmy

[Center 91500000 MHz Span 120.0 kHz
es BW 30 kHz #VEW 62 kHz #Sweep 10,00 ms (1001 pis)

Conducted Power
Test Model High Channel
Antenna A

[ — -

Marker 2 927.944120000 MHz g Typa: Leg P
RO Wids e T P Run Aokl = 1000100
0 Gale | o tAmen: 30 o8

Rl Offeet 10 dB
Ref 30.00 dBm

Mir --ReflLvl

[Center 527.95000 MHz
es BW 30 kHz #VEW 62 kHz #Sweep 10.00 ms (1001 pis
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 5
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.330 30 PASS
Mid 27.440 30 PASS
High 27.588 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

I —r

Marker 1 902,07 1400000 MHz

[Center 9020750 MHz
{#Res BW 51 kHz

TRF No.:FCC 15.247/A

wog Typa: Log-Pw

Tt Yride Trig: Fres Run Sugiricid > 1007800

Wisielow — SASen: 30 o8

Ref Offset 10 dB
Ref 30.00 dBm

T

#WVEW 200 kHz
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Conducted Power
Test Model Mid Channel
Antenna A

[T — g

Marker 1 814.956800000 MHz vy Typa: Log-Pwe s -
Tt Wide Trig: Fres Run Awgirioic > 100100 ;

Wosielow — BAmen: 30 oB

Rl Offeet 10 dB
Ref 30.00 dBm

[Center 914.9700 MHz
es B 51 kHz #VEW 200 kHz Sweep 1.000 ms (1001 pis)

Conducted Power
Test Model High Channel
Antenna A

[T — g

Marker 1 927860000000 MHz Avp Type: LogPer
Phis Wide e [T Pres Run Augiticld = 100°800
1 Casdn: | oo fAmen: 30 cB

Rl Offeet 10 dB
Ref 30.00 dBm

[Center 927.8750 MHz
es BW 51 kHz #VEW 200 kHz Sweep 1.000 ms (1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 6
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.337 30 PASS
Mid 27.468 30 PASS
High 27.601 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

I —r

Marker 1 902,07 7250000 MHz

hog Typa: Log-Pwe

Tt Yride Trig: Fres Run Suglicid > 100100

Wisielow — BASen: 30 o8

Rl Offeet 10 dB

Ref 30,00 dBm

[Center G0Z.1000 MHz
{#Res BW 51 kHz

TRF No.:FCC 15.247/A

. O

#WVEW 200 kHz

Page 61 of 121

Span 250.0 kHz

Report No.: ES150319200E2 Ver.1.0



EMITEK

Conducted Power
Test Model Mid Channel
Antenna A

[T — g

Marker 1 814.880500000 MHz vy Typa: Log-Pwe = -
Tt Wide Trig: Fres Run Awgirioic > 100100 ;

Wosielow — BAmen: 30 oB

Rl Offeet 10 dB
Ref 30.00 dBm

[Center 915.0000 MHz Span 250.0 KHz
es B 51 KHz #VEW 200 kHz Sweep 1.000 ms (1001 pis)

Conducted Power
Test Model High Channel
Antenna A

[T — g

Marker 1 927, 850000000 MHz Avp Type: LogPer
Phis Wide e [T Pres Run Augiticld = 100°800
1 Casdn: | oo fAmen: 30 cB

Rl Offeet 10 dB
Ref 30.00 dBm

[Center 927 8500 NHz Span 250.0 KHz
es BW 51 kHz #VEW 200 kHz Sweep 1.000 ms (1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 7
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.313 30 PASS
Mid 27.437 30 PASS
High 27.583 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

I —r

Marker 1 902134400000 MHz

[Center G0Z.1500 MHz
{#Res BW 100 kHz

TRF No.:FCC 15.247/A

wog Typa: Log-Pw

Tt Yride Trig: Fres Run Sugiricid > 1007800

Wisielow — SASen: 30 o8

Ref Offset 10 dB
Ref 30.00 dBm

b

#WVEW 300 kHz
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Conducted Power
Test Model Mid Channel
Antenna A

[T — g

Marker 1 815.046100000 MHz g Typa: Log e
RO Widde g |7 P Run S itickd = 100/100
0 Gale | o tAen: 30 g8

Rl Offeet 10 dB
Ref 30.00 dBm

[Center 915.0500 MHz Span 300.0 KHz
es B 100 kHz #VEW 300 kHz Sweep 1.000 ms (1001 pis)

Conducted Power
Test Model High Channel
Antenna A

[T — g

Marker 1 927.853800000 MHz Avp Type: LogPer
Phis Wide e [T Pres Run Augiticld = 100°800
1 Casdn: | oo fAmen: 30 cB

Rl Offeet 10 dB
Ref 30.00 dBm

[Center G27.8500 NHz Span 300.0 KHz
es B 100 kHz #VEW 300 kHz Sweep 1.000 ms (1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 8
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.326 30 PASS
Mid 27.499 30 PASS
High 27.587 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

I —r

Marker 1 902, 245200000 MHz

wog Typa: Log-Pw

Tt Yride Trig: Fres Run Sugiricid > 1007800

Wisielow — SASen: 30 o8

Rl Offeet 10 dB

Ref 30,00 dBm

{Center G023
j#Res BW 200 kHz

TRF No.:FCC 15.247/A

T

)00 WMz

#WVBW 510 kHz
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Conducted Power
Mid Channel
Antenna A

[rr =T —Y

Marker 1 815,111000000 MHz

e

Foel Offeet 10 dB
Rel 30.00 diBm

Camter 915.1025 MHz
ERes BW 200 kHz

HVEW 510 kHz Sweep 1.000 ms (1001 pis)

Ay Types: Log-Pwe
AvgiHold: 731100

Span T00.0 kHz

Test Model

Conducted Power
High Channel
Antenna A

[T —

Marker 1 927685300000 MHz

Rl Offaet 10 0B

Ref 30,00 dBm

icenter 627.7000 MHz
sRes BN 200 kiz

hvg Type: LogPwr Lo
o Trig: Fres Run Awgittold > 100000
eAman: 30 ol |

Span 7000 kHz

#WVEW 510 kHz Sweep 1.000 ms (1001 pis)

TRF No.:FCC 15.247/A
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Temperature : 26 Test Date : April 27,2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 9
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 27.195 30 PASS
Mid 27.364 30 PASS
High 27.358 30 PASS
Conducted Power
Test Model Low Channel
Antenna A

wog Typa: Log-Pw
TE Tt Trig: Fres Run Sugiticad = 100800

Waelow — BABen: 30 o8

Ref Offset 10 dB
Ref 30.00 dBm

Center B0Z.600 MHz

#Res BW 1.0 MHz

TRF No.:FCC 15.247/A
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Conducted Power
Test Model Mid Channel
Antenna A

wog Typa: Log-Pw
Trig: Fres Run Sugiticad = 100800

Rl Offeet 10 dB
Ref 30.00 dBm

Center 815,000 MHz Span 10.00 MHz
#Res BW 1.0 MHz #VEW 30 MHz Sweep 1.000 ms (1001 ptsy

Conducted Power
Test Model High Channel
Antenna A

wog Typa: Log-Pw
Trig: Fres Run Sugiticad = 100800

Rl Offeet 10 dB
Ref 30.00 dBm

Center G27.000 MHz Span 10.00 MHz
#Res BW 1.0 MHz #VEW 30 MHz Sweep 1.000 ms (1001 ptsy
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Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 1
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.54 30 PASS
Mid 4.47 30 PASS
High 3.21 30 PASS
Conducted Power
Test Model Low Channel
Antenna B
Spectrsm I 'E'
R Lewal 1500 d8m Offset 10,00 48 & RAW 10 bWz
= Al S04 EWT 1809 i @ VAW X bk Mode suto FFT
.. :II-I:;;I"‘" | [*TTET] %.54 alfirn)
M — _:".IT 1 o V0. 0TS 1T M2
3 dBim 2 ! =
B0 il — - _JI
-20 dBm
-30 dBm
-4
-50 dBm
-60 dBrm
-70 dBm
Lr a‘éfzulu:ﬁ-s'u';;; ' i f.a.".:u" : Bjhan B0 BHE
"'::‘P:'; mel | Tre | - valis | W -walun | Function | Function Result
M} SO DRTE1E MeG £ 54 dim
mn Heasiiring..  BRARRLARD G

Cote 8 A8 2045 D5 #0050
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Spectrmm
R Lawal 1500 dBm @l 1000 d5 = RBW 10 bz
AL
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S0 dh SWT (809 5 & VAW X b Mode suto FFT
| O
10 dBn mz(1] A7 dBm)
e Lo WA T A
] -31.62 dBm)
o dim //,.- LA BSO000 M
10 -
L~ \\
20 dém =]
L >0 de
40 dem
50 dem
60 dem
70 dem
&0 e 1
CF 914,949 My 9 pks Skary 510 KMy
Marker
Typa | Bet | Tre | % 1 ¥-ualun | Function | Function Resutt |
L. T _ F14.945 MHz | ~3L02 dBm | I ]
Mz 1] B4, 80702 MHZ 447 diim
[ i TR R
. i Wl
P

Cote: & AR 5015 05 14 20

Spectrmm
R Lawal 1500 dBm
AL

S04h  EWT 1809 @ VAW X bW

wt 1000 45 & RBW 10 e

Fomi max

T il

100 el

0T T BHZEITH MH2

=

=10 it

i}

-

-20 dem

=30

-40 dBm

-50 dBm

-60 dBm:

-70 dem

B0 sy

CF 927 962026 Mz

Cote: & AR 3015 051500
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Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 2
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.60 30 PASS
Mid 4.51 30 PASS
High 3.25 30 PASS
Conducted Power
Test Model Low Channel
Antenna B
Spectrsm I 'E'
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EMITEK

Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 3
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.64 30 PASS
Mid 4.54 30 PASS
High 3.28 30 PASS
Conducted Power
Test Model Low Channel
Antenna B
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EMITEK

Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 4
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.75 30 PASS
Mid 4.74 30 PASS
High 3.46 30 PASS
Conducted Power
Test Model Low Channel
Antenna B
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EMITEK

Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 5
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.70 30 PASS
Mid 4.74 30 PASS
High 3.46 30 PASS
Conducted Power
Test Model Low Channel
Antenna B
Spectrsm I 'E'
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EMITEK
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EMITEK

Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 6
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.68 30 PASS
Mid 4.64 30 PASS
High 3.32 30 PASS
Conducted Power
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EMITEK

Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 7
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.63 30 PASS
Mid 4.62 30 PASS
High 3.92 30 PASS
Conducted Power
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EMITEK
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EMITEK

Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 8
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low 5.64 30 PASS
Mid 4.63 30 PASS
High 3.35 30 PASS
Conducted Power
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EMITEK
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EMITEK

Temperature : 26 Test Date : April 27,2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 9
Channel Measurement Level Limit Verdict
(dBm) (dBm)
Low -2.364 30 PASS
Mid -1.394 30 PASS
High -0.463 30 PASS
Conducted Power
Test Model Low Channel
Antenna B

I —r
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Ref 10,00 dBm
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=R
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EMITEK
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EMITEK

9.6 BANDSEDGE

Applicable Standard
According to FCC Part 15.247(d) and KDB 558074 DTS 01 Meas. Guidance v03r02

Conformance Limit

According to FCC Part 15.247(d):

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB.

Test Configuration

Test according to clause 7.1 radio frequency test setup 1

Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer
Establish a reference level by using the following procedure:

Set instrument center frequency to DTS channel center frequency.

Set the Span = wide enough to capture the peak level of the emission operating on the channel closest to the bandedge,
as well as any modulation products which fall outside of the authorized band of operation
Set the RBW > 1% of the span.

Set the VBW =RBW.

Set Detector = peak.

Set Sweep time = auto couple.

Set Trace mode = max hold.

Allow trace to fully stabilize.
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Test Results

EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 1
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 45.616 Peak 20 Pass
High Channel 40.550 Peak 20 Pass
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EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 2
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 53.791 Peak 20 Pass
High Channel 39.682 Peak 20 Pass
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EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 3
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 54.207 Peak 20 Pass
High Channel 40.126 Peak 20 Pass
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EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 4
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 54.493 Peak 20 Pass
High Channel 39.626 Peak 20 Pass
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EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 5
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 55.542 Peak 20 Pass
High Channel 41.341 Peak 20 Pass
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BOL.064 © MHE | 27588 dBm)|
BOL000 0 Mz | =IT. 844 dBm

g Ty Log-Pwey
Trig: Fres Bun AvglHold: = 120/100
BAsten 30 G

[Cenber 9280000 MHz Span 500.0 kHz
ERes BW 5.1 kHz EVEW 20 kHz Sweap 1813 ms (1001 pis)

BATET1 5 MHE| AT dBm|
B2B.000 0 MM | =13.44) dBm |
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 6
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 59.108 Peak 20 Pass
High Channel 42112 Peak 20 Pass

Marker 2 302000000000 MHz L7
Fhcr Wb e TG Fres Bun
W ol L o RS 30 a8

20.00 dBm.

(Center 902.0000 MHz

f=res BW 5.1 kHz EVEW 2.0 kHz

g Ty Log-Pwey
AvglHold: = 120/100

Span 500.0 kHz
Sweap 3107 ms (1001 pis)

BO2.0R2 § MHz | AT Ak dBim)|
BOL000 0 MMz | -M.510 dBm

Trig: Fres Run

Ref Offust 10 48
Ref 30,00 dBm

{Center 9280000 MHz
fsmtes BW 5.1 kiz

FVEW 3.0 kHz
BT .BAT O Nz | ZTEYS dBm|
U8, 000 0 M 14,273 dim |

Ay Type: Log-Pwe
Avgibold:=190/100

- “Bpan 5000 kHz
Sweep 3107 ms {1001 pis)
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 7
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 59.905 Peak 20 Pass
High Channel 41.628 Peak 20 Pass

g Ty Log-Pwey
AvglHold: = 120/100

Marker 2 302000000000 MHz L=
" rig: Fres Run

[Cenber 902.0000 MHz Span 500.0 kHz
ERes BW 5.1 kHz EVEW 20 kHz Sweap 1813 ms (1001 pis)

BO2153 5 MHE | P
BO2.000 0 Mz | SIEA03 gBm |

[ ————y
g Ty Log-Pwey
Trig: Fres Bun AvglHold: = 120/100

BAsten 30 G

[Cenber 9280000 MHz Span 500.0 kHz
ERes BW 5.1 kHz EVEW 20 kHz Gweap 1813 ms (1001 pis)

BIT.BAS © MH| AT.TH3 dBim)|
HIB.O00 0 MMz | 13835 dEm

T L S

ok
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 8
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 61.801 Peak 20 Pass
High Channel 44.379 Peak 20 Pass

g Ty Log-Pwey
AvglHold: = 120/100

[Center 902.0000 MHz Span 1.000 MHz
[=Res BW 10 kHz EVEW 30 kHz Sweap 0600 ms (1001 pis)

P20 MHE | TS5 aBm)
BOZOOOMMH:| 34200 dBm)|

e

ok

[ ————y

g Ty Log-Pwey
AvglHold: = 120/100

wet 10 a8
0.00 dBm
1

[Cenber 9280000 MHz Span 1.000 MHz
[=Res BW 10 kHz EVEW 30 kHz Sweap 0600 ms (1001 pis)

HET.T13 MHs | il.TH1 dBm|
SZR000 M| 15616 dEm |
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A BandWidth 9
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 56.603 Peak 20 Pass
High Channel 58.263 Peak 20 Pass

I - = e

Marker 1 902606000000 MHz Ay Type: LogPwr
TRCx wte e 1T Fres Run Avgibioid:> 190800
1FGain ] pm A e 1 ot

Rl Offset 10 0B

Ref 30.00 dBm

Span 2.000 MHz |
FVEW 300 kHz Sweep 1.000 ms (1001 pts)

Mg Typs: LogPwe
Trige Fres Run Avgioid: = 100/800

Rl Offset 10 dB
Rel 30,00 dBm

{Center 502000 MHz “Span 10.00 MHz
es BW 100 kHz #VEW 300 kHz Sweep 1.000 ms (1001 pis)
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o S—— = e

g Type: LogPwr
o Trig: Pres Run Avgibioid:> 190800
BAfen: 30 a0

Rl Offset 10 0B

Ref 30.00 dBm

{center 927,000 MHz Span 2.000 MHz|
#VEW 300 kHz Sweep 1.000 ms (1001 pis)

Mg Typs: LogPwe
Trige Fres Run Avgioid: = 100/800

{Center 578.000 MHz “Span 10.00 MHz
es BW 100 kHz #VEW 300 kHz Sweep 1.000 ms (1001 pis)
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Temperature :

EMITEK

26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 1

Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 33.03 Peak 20 Pass
High Channel 34.28 Peak 20 Pass
Spectrsm I E]
R Loval 1500 dem  Offsel 1000 95 = RBW G b
= A S04 BWT  IT0 3 o VYEW 2 b Mode auto FET
18 Ma
[, mz[1] -27.50 dBm]
i L § B0 ADIION PR
m TR 5.5 dBemy
0 dBim T SN0 L0 M
LE = (L
| |
20 dBm
(AR
30 dBrm / \
40 dBm N &/\
-50 dBrn
m | MJ"\\MM
-60 dem
-70 dBm
£ e |
CF UAE, 016709 My 691 pis Hpan S00.0 K-y
larker
Type | Hef | Tre | -valisn 1 - walian | Fumction | Functlon Basult |
[ 1 902.013099 MHz %.53 dam
W 1 8030 MG F7 80 alim
Y e Y
B
Ot & AR 2015 051303
Spectrsm I E]
R Loval 1500 dem  Offsel 1000 95 = RBW G b
= A S04 BWT  IT0 3 o VYEW 2 b Mode auto FET
18 Ma
E; mz[1] -31.16 dBm|
- o I A00000 M-z
- LRTRY] 3,22 dBm
o darm 1 LEFRT T E I
|
0 e ] .
IR
20 dBm : ~
/1 Ve
30 dBm \/\
40 dBm _\)[
50 dBm pe— " \ /(v\wfi'\m
| i |
20 aEm—] It
-70 dBrn
£ e |
CF 977, 62026 MMy 691 pis Hpan S00.0 K-y
larker
Type | Hef | Tre | ®-valien 1 W -yalian | Fumction | Functlon Basult |
[ 1 927967800 MHz 3.22 dam
W 1 G20.0 MG 1516 dlm
Y e Y
B
Cote 8 ALK 3015 08 1843
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Temperature :
Humidity :
Antenna

EMITEK

July 09, 2015
King Kong

26 Test Date :

60 % Test By:
B BandWidth 2

Frequency(MHz)

Band edge Measured Detector Limit Result

Level( )

Low Channel

34.68 Peak 20 Pass

High Channel

Peak 20 Pass

34.09

TRF No.:FCC 15.247/A

SpEctrm I E’]
Rod Loval 1500 gem
J= Al 20 48

Offzset 10000 45 & RBW & oo

SWT ITE2 @ VOW 3 beE Mode Auto FET

~29.07 dBrmy

RO DRI A2
B.E1 dBmy

DG 0.7 FED el

I mz[1]

LITRY]

-50 dBm

-60 dBm

=70 dBm

0 il |
691 pis

CF U0F, 025 MM Hpan S00.0 K-y

Slarker
Type | Hef | Tre | -wvalisn 1
M1 1 .0 TTE MHz

W -walian | Fumction | Functlon Basult |

£ 41 dBm

M 1 B03.0 MM 2%.07 dbm

Heasiirng..

P
Cote © A4 2015 053218

SpEctriam I

R Lowal 1500 d8m
j= All 20 di

Offzset 10000 45 & RBW & oo

SWT ITE2 @ VOW 3 beE Mode Auto FET

002 )|

T2 0.000000 MHr|
.27 ki)

DT RATATO MHE

M2l

T i

{1 !

-70 dBm

&0 il T T |
S S0 ki

CF 977,94 754 MElE 09l pls

Marker

Typae| ol | Tre| -l 1
M1 1 FIT 24T MH

W20.0 MMZ

| Functlon | Fuimct o sl |

e T T

¥ - i
337 e
=382 e

Wy 1

P
Cwtw B L2013 052100
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Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 3
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 50.20 Peak 20 Pass
High Channel 35.17 Peak 20 Pass

SpEctrm I E’]

R Lowal 1500 dém  Offzet 10000 45 & RBW 5 o2

f= Al 2048 SWT ATH 2 i ow VAW 30 W Moda auto FET
T
o | sMz[a] - 44,57 dBm)
Lo Tl BOGLODO00 M2
[ 1Y LOTEY] 5.6 By
0 dBm i RO TOHE M
[ ]} |
o S I

-40 dBm _\;éf \—w

-50 dBm =
| WM
-60 dBm
-70 dBm
0 il |
CF U0, 5% M 691 pis Hpan S00.0 K-y
Slarker
Type | Hef | Tre | ®-wvalisn 1 - walian | Fumction | Functlon Basult |
M1 1 2. 0T MH £ &3 dBm
Mz 1 B30 MM 4457 dlim
-
P

Cate 8 AL 2015 055250

SpEctrm I E’]

R Lowal 1500 dém  Offzet 10000 45 & RBW 5 o2

| An 204N EWT WTE D o VW 30 bk mode suto FET
TN
X, Mz[1] -31.B8 dBm|
dBm T WELOD0O00 M2
o LATET| .29 dBm)
0 e T II LERR TP DL
)
0 | A R
| |
-20 dem /l |\
-0 dém / \/JM{

-40 dBm HW,\,,J N

-50 dBm
v o]
| %
-70 dBm
0 il
CF U2 ¥ RGOCCT M el pls Hpnan S0 ki
Sarker
Typen | Maf | Tec | & -walisn 1 i - waliain | Fumcthan | Function Basult |
M1 1 2T 95382 MHz 3.29 dBm
Mz 1 0.0 MMz -31.88 dBm
e T T R
P

Oatw B AL 2013 O55E 0T
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Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 4
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 47.13 Peak 20 Pass
High Channel 34.37 Peak 20 Pass

SpEctrm I E’]

Ref Lowal 1500 d8m Offset L1000 08 & RBW & bz
= Ant SOAN BWT  3TO.D i ow VAW 20 ke Modo suto FET

o mz[1] 4144 dBm]
e . B OOHO00 M-

[ L 5.0 dBm)
| SO THON M-

B
|
/

-20 dBm L]
][\
-30 dem wj \‘\

-40 dBm Mj
/J\J\/ ENaN

=70 dBm

B0 |

CF Uag,01 Miiy 691 pts Sipan SO0.0 Ky

Slarker

Type | Hef | Tre | x-walisn 1 - walian |
M1 1 02,0375 MHz £.4% dBm
[*r 1 B0 0 MMz 4744 dlim

L

Fumctian | Function Rasuilt |

P
Cote 8 A0 7015 008 38

SpEctrm I E’]

R Lowal 1500 dém  Offzet 10000 45 & RBW 5 o2

= At 204 SWT  IT0D @ VW B0 b Mode duto FFT
184 M
10 4B MZ[1] -3 105 dBrmy
Tone [*T1 LFLIR IR
;’ . LITET] 3T By
O dBm T WO THI0 M
|
0 e IJ +
| |
20 dBm .
30 dB / \ 5
. RN
40 dBrm mw_\j \)f \
-50 dém W \-'\.,WJFN\U \‘%
&8 ] [
-70 dBm
0 il
CF 977, 540441 Mg 071 pls Sipan SO0.0 kiy
Sarker
Typen | Maf | Tec | & -walisn 1 i - walian | Fumcthan | Function Basult |
M1 1 2T .FITEI MHz 3.32 dBm
[Th 1 0.0 MMz -31.0% dBm
e T T L

P
Cwte B L2013 00D 48
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July 09, 2015

Temperature : 26 Test Date :
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 5
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 54.42 Peak 20 Pass
High Channel 35.70 Peak 20 Pass
Spectram I =r_'._-l
Ref Lowal 1500 d8m Offset L1000 08 & RBW & bz
f= Al 2048 SWT ATH 2 i ow VAW 30 W Moda auto FET
1Pk M
'''' T mz[1] 4887 dBm]
i =i, B0 ADIION PR
1Ty san 5,50 dBmy
O dBm T RO A5 TSI A
|11
Hel- 2ot I' . I._ =
) 1
-20 dBm o 4
-30 dBm // \
40 dBm
/]
-50 dBrn =y
L [ e )
-60 dem
-70 dBm
0 il |
CF 9aF,07257 Meig a9l pks Hpan SUE00 g
Slarker
Type | Hef | Tre | -walisn 1 - walian | Fumction | Functlon Basult |
M1 1 2. FETIT MHI £.5% dBm
M 1 W20 MHE 48 03 dhm
)il R I T
,,
Cate @ K 2015 D808 10
Spectram I =.-_"_-
Ref Lowal 1500 d8m Offset L1000 08 & RBW & bz
f= Al 2048 SWT ATH 2 i ow VAW 30 W Moda auto FET
1Pk M
E-" T mz[1] -32 48 dBm]
oo [T LFLIR U R
-. LITET] LET dBmy
O dBm ] '| W TS TR0 M
|
[-]-. T2 IJ— "

TRF No.:FCC 15.247/A

[\

;;@,ﬂﬂmm\w/ ey
e
-60 dBm
-70 dBm
0 il |
CF 977, 072600 Madz 691 pis Hpan S00.0 K-y
Slarker
Type | Hef | Tre | -walisn 1 W -yalian | Fumction | Functlon Basult |
M1 1 ST FETA] MH 3.22 dBm
M 1 Y200 MMz 324 alim
P

Cate: & A0 2015 080013
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Temperature : 26 Test Date : July 09, 2015
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 6
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 56.25 Peak 20 Pass
High Channel 36.53 Peak 20 Pass
SpECtriEm I E]
Bod Loval 1500 gBm  Offsel 1000 05 = RBW 5 b
= A S04 BWT  IT0 3 o VYEW 2 b Mode auto FET
18 Ma
[, EFTRY] .54 dBm)
i -y A I B
Py w2 -50.71 dBm)
O dBm i + B ADIO0 M
|
0 e {_ — L
20 dBm / \
30 dBrm / \
40 dBm
50 dBi 3
= I}
R MM
-60 dem
-70 dBm
B e |
CF WA, 1 MHr 691 pis Hpan S00.0 K-y
arker
Type | Hef | Tre | -wvalisn 1 - walian | Fumction | Functlon Basult |
M1 1 B2 07229 MHz £ 54 dBm
s 1 8020 MHZ 0,71 dhm
Y T
B
Cete 8 K 2015 082347
SpECtriEm I E]
Bod Loval 1500 gBm  Offsel 1000 05 = RBW 5 b
= A S04 BWT  IT0 3 o VYEW 2 b Mode auto FET
18 Ma
E; mz[1] -33.34 dBm)]
B M1 L0000 M-z
x TR 3,09 dBimy
O dBm ] '.I DA TR i
Q Him-= II!I _IE —
20 dBm /’ "\
30 dBm =
40 dem /_/ / /ﬂ\
-50 dem v VJ\,\J
60 d8m \WM
-70 dBm
B e
CF 07704004 Maiz 60 pis g 5000 kilz
arker
Typen | Maf | Tec | & -walisn 1 i - walian | Fumcthan | Function Basult |
M1 1 %27 .63 756 MHz 3.19 dBm
Mz i U200 MG <33 34 dBm
[
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July 09, 2015

Temperature : 26 Test Date :
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 7
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 58.24 Peak 20 Pass
High Channel 36.05 Peak 20 Pass
SpECTrsm I ‘F"_-J
R Lewal 1500 d8m Offset 10,00 35 & RBW 5 kw2
f= Al 2048 SWT ATH 2 i ow VAW 30 W Moda auto FET
1Pk M
E; mz[1] -52.75 dBm|
T L E} RO NDEIO M
.F'_'_"I LTEY] 5.4 By
O dém II ;. PG L LTI A
[-]-. T2 I'I I'I
/ )
20 dBm
30 dBrm
40 dBm
-50 dem !ZF,L,/"}
adital Mw
-60 dem
-70 dBm
0 ciliny |
CF UaF, 14639 Meiy a9l pks Hpan SUE00 g
Sarker
Type | Hef | Tre | -vialisn 1 - walian | Fumction | Functlon Basult |
M1 1 a2 180T MHz £ 4% dBm
[T H 1 VAT 0 M 32, 74 dlim
)il e T T
,,
Cate © K 2015 0842050

Spectrum I E’]
Ref Lowal 1500 d8m Offset L1000 08 & RBW & bz
= At 204 SWT  IT0D @ VW B0 b Mode duto FFT
184 M
10 4B MZ[1] -3 20 dBrmy
oo ML LFLIR U R
r I TET] 7,15 dBm)
O dBm ] 1 I TR M
| |
0 e 4 -
| \
I I.
20 dBm
30 dBm————— __._\ / ‘
-40 dan_ / \
60 dem MaTa T
-70 dBm
0 il
CF 927 B4 T bEiy fiRl pls Sipnn SOE0 s
Sarker
Typen | Maf | Tec | & -walsn 1 i - walisin | Fumcthan | Function Basult |
M1 1 F2T.81T741 MHz 3.15 dBm
[Th 1 200 MMz <32 50 dBm
e T T R

P
(= 2
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July 09, 2015

Temperature : 26 Test Date :
Humidity : 60 % Test By: King Kong
Antenna B BandWidth 8
Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
Low Channel 59.80 Peak 20 Pass
High Channel 38.85 Peak 20 Pass
SpECTrsm I ‘F"_-J
R Lowal 1500 d8m Offset 1000 45 & RBW 10 kw2
f= Al 2048 SWT PO A @ VAW B0 W Modae auto FET
'f:l"m T mi[i] 5. 40 dBm|
T T T AN M2
,"'_'_‘, mz[1] -54.3 1 dBm
O dém I| |II THIF O M
10 b ."I -
20 dBm X L]
30 dBm
40 dBm /
50 dBm f
. M\/‘\»—-NM MW
-70 dem
E0) il |
CF 9aF, 07 My a9l pks St 1.0 by
Sarker
Type | Hef | Tre | x-valisn 1 - walian | Fumction | Functlon Basult |
b L 9030 MMr | <#A31 dbem
)il Meamurn. DL OB o
N

Cote: © A0 2015 (85848

SpEctrm I E’]
Red Lowal 1500 d8m  Offset 10000 45 = RBW 10 lnz
f= Al 2048 SWT PO A @ VAW B0 W Modae auto FET
1Pk M
o | mz[1] -3%.65 dBm|
o i OGN, D000 M2
b L TET | 120 dBm)
0 dBm i T 2T BIU00 M
) | i
|
i
0 il |
{ |
') 1
20 dBm ! !
30 dBm / e
[F——
-40 na?f A /’H
-50 dBfn 7 \L\
!ﬁD‘d’!m Acare—
-70 dBm
£ RN |
CF 927, P02 T M a9l pks St 1.0 by
arker
Typo | Haf | Tec | X -walisn 1 w -yalian | Functian | Functinn Rasult |
M1 1 T B MHT 3.20 dam
[T H 1 G200 PG 35 6% dlim
Y o T
P

Cote: 8 A0 2015 D054
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Temperature : 26 Test Date : April 27, 2015

Humidity : 60 % Test By: King Kong

Antenna B

Frequency(MHz) | Band edge Measured Detector Limit Result
Level( )
903.2 56.204 Peak 20 Pass
926.2 58.689 Peak 20 Pass
B oyt e i S e

Trige Fras Run

Rl Offset 10 dB
Refl 10,00 dBm

{Center 502600 MHz
[#Res BW 100 kHz

#WBEW 300 kHz

Mg Typs: LogPwe
AvwgHold = 100/808

Sweep

B copimst e i Sy
Trige Fras Run

Rl Offset 10 dB
Refl 10,00 dBm

Center S02.000 MHz

#FRes BW 100 kHz #WVBEW 300 kHz

Mg Typs: LogPwe
AvwgHold = 100/8080

“Epan 10,00 MHz |
Sweep 1.000 ms {1001 pis)
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Mg Typs: LogPwe
Trige Fras Run AvgiHoid: = 100/800
Attan: 1048

Rl Offsst 10 dB
Refl 10,00 dBm

Center 827.000 MHz “Epan 2,000 MHz |
#Res BW 100 kHz #VEW 300 kHz Sweep 1.000 ms (1001 pis)

Avig Type: LogPwr
T Wide Trig: Frae Run AvgHaid > 150/100
Wisinlom | Atoan: 10.dB

Center 628.000 MHz “Bpan 10.00 NHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.000 ms (1001 pis)
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9.7 CONDUCTED SUPRIOUS EMISSION
9.7.1 Applicable Standard

According to FCC Part 15.247(d) and DA 00-705

9.7.2 Conformance Limit

According to FCC Part 15.247(d):

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted, provided the transmitter demonstrates compliance with the peak
conducted power limits.

9.7.3 Test Configuration

Test according to clause 7.1 radio frequency test setup 1

9.7.4 Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

B Reference level measurement

Establish a reference level by using the following procedure:

Set instrument center frequency to DSS channel center frequency.

Set Span = approximately 5 times the 20 dB bandwidth, centered on a hopping channel.

Set the RBW = 100 kHz. Set the VBW = 3 x RBW.

Set Detector = peak. Set Sweep time = auto couple.

Set Trace mode = max hold. Allow trace to fully stabilize.

Use the peak marker function to determine the maximum Maximum conduceted level.

Note that the channel found to contain the maximum conduceted level can be used to establish the
reference level.

B Conduceted Spurious RF Conducted Emission

Use the following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious emissions (e.g.,
harmonics) from the lowest frequency generated in the EUT up through the 10th harmonic.(30MHz to
25GHz). Set RBW =100 kHz Set VBW > RBW

Set Sweep = auto Set Detector function = peak  Set Trace = max hold

Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded. The level
displayed must comply with the limit specified in this Section.
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9.7.5 Test Results

All working modes (channel BW 1~9) has been tested, The report show the worst test results.

Conduceted Spurious RF Conducted Emission
Test Model Low Channel
Antenna A

i . hovg Typa: LogPey
Sugliticdd: &0

Ref Offset 10 dB
Ref 30.00 dBm

Stop 25.00 GHz,
#VEW 300 kHz 2.3 t

Conduceted Spurious RF Conducted Emission
Test Model Mid Channel
Antenna A

I —r i

Star Frag 30.000000 MHz hvp Type: Log-Pwr
P Pt e T Pres Run Augiticld: 8100
T Casdn: | oo tAmen: 30 cB

Ref Offset 10 dB
Ref 30.00 dBm

Stop 25.00 GHz,
#VEW 300 kHz 2.3 t
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Conduceted Spurious RF Conducted Emission
Test Model High Channel
Antenna A

Sia & hovg Typa: LogPey
Sugliticdd: &0

Ref Offset 10 dB
Ref 30.00 dBm

5ta I
j#Res BW 100 kHz #VEW 300 kHz

Conduceted Spurious RF Conducted Emission
Test Model Low Channel
Antenna B

[ PP —Y B

Start Freq 30.000000 MHz A Type: Lag-Far
i L AvgiHold: 16400

Trig: Frea Run
Anen: 1048

Ref Offgat 10 4B

EVEW 300 kHz
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Conduceted Spurious RF Conducted Emission

Test Model

Mid Channel

Antenna B

[ PP —Y

Reef Offgat 10 4B
Rel 10,00 dBm

Start 30 MHz
=Res BW 100 kHz

Start Freq 30.000000 MHz ]

Ay Type: Log-Pwr
Trig: Frea Run AwgiHold: 4108

Anan: 10 48

EVEW 300 kHz Bweep LIET s (10001 pis)

Conduceted Spurious RF Conducted Emission

Test Model

High Channel

Antenna B

[ PP —Y

Start 30 MHz
=Res BW 100 kHz

Start Freq 30.000000 MHz ]

Ay Type: Log-Pwr
Trig: Frea Run AwgiHold: 4100

Anan: 10 48

A P |y,

EVEW 300 kHz LIET 5 11I:III:ID1 pis)

Bweep
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9.8 RADIATED SPURIOUS EMISSION
9.8.1 Applicable Standard

According to FCC Part 15.247(d) and 15.209 and DA 00-705

9.8.2 Conformance Limit

According to FCC Part 15.247(d): radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).
According to FCC Part15.205, Restricted bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4,125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4 17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

According to FCC Part15.205, the level of any transmitter spurious emission in Restricted bands shall not
exceed the level of the emission specified in the following table

Restricted Frequency(MHz) | Field Strength (uV/m) Field Strength (dBpyV/m) | Measurement Distance
0.009-0.490 2400/F(KHz) 20 log (uV/m) 300
0.490-1.705 2400/F(KHz) 20 log (uV/m) 30

1.705-30 30 29.5 30
30-88 100 40 3
88-216 150 435 3
216-960 200 46 3
Above 960 500 54 3

9.8.3 Test Configuration

Test according to clause 7.2 radio frequency test setup 2

9.8.4 Test Procedure

This test is required for any spurious emission that falls in a Restricted Band, as defined in Section 15.205.
It must be performed with the highest gain of each type of antenna proposed for use with the EUT. Use the
following spectrum analyzer settings:

The EUT was placed on a turn table which is 0.8m above ground plane.

Maximum procedure was performed on the highest emissions to ensure EUT compliance.

Span = wide enough to fully capture the emission being measured

RBW = 1 MHz for f > 1 GHz(1GHz to 25GHz), 100 kHz for f < 1 GHz(30MHz to 1GHz)

VBW > RBW

Sweep = auto

Detector function = peak
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ECCESS to tfl(& K
Trace = max hold

Follow the guidelines in ANSI C63.10-2013 respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting the
measurement antenna height and polarization, etc. A pre-amp and a high pass filter are required for this
test, in order to provide the measuring system with sufficient sensitivity. Allow the trace to stabilize. The
peak reading of the emission, after being corrected by the antenna factor, cable loss, pre-amp gain, etc., is
the peak field strength, which must comply with the limit specified in Section 15.35(b). Submit this data.
Now set the VBW to 10 Hz, while maintaining all of the other instrument settings. This peak level, once
corrected, must comply with the limit specified in Section 15.209. If the dwell time per channel of the
hopping signal is less than 100 ms, then the reading obtained with the 10 Hz VBW may be further adjusted
by a “duty cycle correction factor’, derived from 20log(dwell time/100 ms), in an effort to demonstrate
compliance with the 15.209 limit. Submit this data.

Repeat above procedures until all frequency measured was complete.

9.8.5 Test Results

All working modes (channel BW 1~9) and xyz orientation has been tested,The report show the worst test
results.

B Spurious Emission below 30MHz (9KHz to 30MHz)

Temperature: 24 Test Date: April 30, 2015
Humidity: 53 % Test By: KK
Test mode: TX Mode
Emission -
(i/ll'eHci.) Ant.Pol. Level(dBuV/m) Limit 3m(dBuV/m) Over(dB)
H/V PK AV PK AV PK AV

Note: the amplitude of spurious emission that is attenuated by more than 20dB below the permissible
limit has no need to be reported.

Distance extrapolation factor =40log(Specific distance/ test distance)( dB);

Limit line=Specific limits(dBuV) + distance extrapolation factor
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B Spurious Emission below 1GHz (30MHz to 1GHz)

EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % King Kong
Antenna A Frequency: Low Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) HNV QP QP QP
310.97 V 32.08 46 -13.92
364.32 vV 35.03 46 -10.97
466.17 V 37.40 46 -8.60
368.20 H 29.56 46 -16.44
465.20 H 32.16 46 -13.84
490.42 H 33.15 46 -12.85
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % King Kong
Antenna A Frequency: Mid Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V QP QP QP
128.61 V 30.56 43.5 -12.94
309.03 \Y 34.86 46 -11.14
421.55 V 34.15 46 -11.85
68.47 H 31.48 40 -8.52
127.64 H 32.55 43.5 -10.95
317.76 H 35.65 46 -10.35
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % King Kong
Antenna A Frequency: High Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V QP QP QP
439.98 V 30.85 46 -15.15
559.29 Vv 33.47 46 -12.53
692.18 V 36.13 46 -9.87
64.59 H 32.08 40 -7.92
120.85 H 34.26 43.5 -9.24
303.21 H 34.15 46 -11.85

Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).
(2) Emission Level= Reading Level+Probe Factor +Cable Loss.
(3) Data of measurement within this frequency range shown “ -- ” in the table above means
the reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.
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Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna B Frequency: Low Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) HNV QP QP QP
297.39 V 31.60 46 -14.40
554.44 Vv 36.85 46 -9.15
691.21 V 34.41 46 -11.59
127.64 H 26.27 46 -17.23
314.85 H 30.66 46 -15.34
424 .46 H 31.05 46 -14.95
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna B Frequency: Mid Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V QP QP QP
429.31 V 33.36 46 -12.64
552.50 Vv 34.75 46 -11.25
692.18 V 37.10 46 -8.90
416.70 H 32.00 43.5 -14.00
548.62 H 32.95 46 -13.05
691.21 H 37.69 46 -8.31
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna B Frequency: High Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V QP QP QP
332.22 \Y 33.39 46 -12.61
475.78 V 36.01 46 -9.99
603.82 vV 38.67 46 -7.33
353.56 H 34.62 46 -11.38
461.23 H 36.80 46 -9.20
588.30 H 36.69 46 -9.31

Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).
(2) Emission Level= Reading Level+Probe Factor +Cable Loss.
(3) Data of measurement within this frequency range shown “ -- ” in the table above means
the reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.
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B Spurious Emission Above 1GHz (1GHz to 10GHz)

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A Frequency: Low Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V PK AV PK AV PK AV
1753.56 V 60.15 45.72 74.00 54.00 -13.85 -8.28
2925.03 \Y 60.35 46.14 74.00 54.00 -13.65 -7.86
5050.03 V 65.08 50.07 74.00 54.00 -8.92 -3.93
2189.46 H 61.56 48.61 74.00 54.00 -12.44 -5.39
3660.61 H 63.08 49.82 74.00 54.00 -10.92 -4.18
4341.70 H 65.38 51.00 74.00 54.00 -8.62 -3.00
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A Frequency: Mid Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V PK AV PK AV PK AV
3319.60 V 66.17 49.30 74.00 54.00 -7.83 -4.70
3946.20 V 65.99 48.49 74.00 54.00 -8.01 -5.51
4872.48 V 66.27 50.43 74.00 54.00 -7.73 -3.57
731.46 H 60.94 45.12 74.00 54.00 -13.06 -8.88
3592.04 H 65.87 49.36 74.00 54.00 -8.13 -4.64
4027.93 H 66.87 50.67 74.00 54.00 -7.13 -3.33
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna A Frequency: High Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V PK AV PK AV PK AV
222413 )Y 61.11 45.49 74.00 54.00 -12.89 -8.51
3504.58 \Y 64.02 48.11 74.00 54.00 -9.98 -5.89
4894.00 \Y 66.87 50.77 74.00 54.00 -7.13 -3.23
3504.58 H 62.87 46.72 74.00 54.00 -11.13 -7.28
4185.67 H 65.17 48.90 74.00 54.00 -8.83 -5.10
4812.27 H 64.99 48.79 74.00 54.00 -9.01 -5.21

Note:

(1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).

(2) Emission Level= Reading Level+Probe Factor +Cable Loss.

(3) Data of measurement within this frequency range shown “ -- 7 in the table above means
the reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.

TRF No.:FCC 15.247/A Page 116 of 121 Report No.: ES150319200E2 Ver.1.0



EMITEK

Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna B Frequency: Low Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V PK AV PK AV PK AV
2408.38 \Y 60.74 44.23 74.00 54.00 -13.26 -9.77
3579.85 V 60.94 44.65 74.00 54.00 -13.06 -9.35
5704.85 V 65.67 48.58 74.00 54.00 -8.33 -5.42
2844.28 H 62.15 47.12 74.00 54.00 -11.85 -6.88
4315.43 H 63.67 48.33 74.00 54.00 -10.33 -5.67
4996.52 H 65.97 49.51 74.00 54.00 -8.03 -4.49
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna B Frequency: Mid Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V PK AV PK AV PK AV
3974.42 V 66.76 47.81 74.00 54.00 -7.24 -6.19
4601.02 \Y 66.58 47.00 74.00 54.00 -7.42 -7.00
5527.3 V 66.86 48.94 74.00 54.00 -7.14 -5.06
1386.28 H 61.53 43.63 74.00 54.00 -12.47 -10.37
4246.86 H 66.46 47.87 74.00 54.00 -7.54 -6.13
4682.75 H 67.46 49.18 74.00 54.00 -6.54 -4.82
Temperature : 26 Test Date : April 27, 2015
Humidity : 60 % Test By: King Kong
Antenna B Frequency: High Channel
Freq. Ant.Pol. | Emission Level(dBuV/m) | Limit 3m(dBuV/m) Over(dB)
(MHz) H/V PK AV PK AV PK AV
2878.95 V 61.70 44.00 74.00 54.00 -12.30 -10.00
4159.4 V 64.61 46.62 74.00 54.00 -9.39 -7.38
5548.82 V 67.46 49.28 74.00 54.00 -6.54 -4.72
4159.4 H 63.46 45.23 74.00 54.00 -10.54 -8.77
4840.49 H 65.76 47.41 74.00 54.00 -8.24 -6.59
5467.09 H 65.58 47.30 74.00 54.00 -8.42 -6.70
Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).

(2) Emission Level= Reading Level+Probe Factor +Cable Loss.

(3) Data of measurement within this frequency range shown “ -- ” in the table above means
the reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.
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9.9 CONDUCTED EMISSIONS TEST
9.9.1 Applicable Standard

According to FCC Part 15.207(a)

9.9.2 Conformance Limit

Conducted Emission Limit

Frequency(MHz) Quasi-peak Average
0.15-0.5 66-56 56-46
0.5-5.0 56 46
5.0-30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50MHz.

9.9.3 Test Configuration

Test according to clause 7.3 conducted emission test setup

9.9.4 Test Procedure

The EUT was placed on a table which is 0.8m above ground plane.
Maximum procedure was performed on the highest emissions to ensure EUT compliance.
Repeat above procedures until all frequency measured were complete.

9.9.5 Test Results
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Limal1: —

40/
/\J\W -
wjﬁﬁ
0o
150 s [MHz) 5 30,000
Site Conduction #1 Phase: L1 Temperature: 24
Limit: (CE)FCC PART15C Power: AC 120V/60Hz Humidi:  53%
Mode: OM
Mote:
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment Limit  Owver
MHz dBuV de dBul dBuv' dB Detecter Comment
1 01550 4908  0.00 4908 6573 -1665 QP
2 0.1550 2838 000 2838 5573 -2735 AVG
3 0.2303 3961 0.00 3961 6244 2283 QP
4 0.2303 1923 0.00 1923 5244 -3321  AVG
5 0.4000 3602 000 3602 5785 -2183 QP
& 0.4000 3224 0.00 3224 4785 1581 AVG
7 1.8250 3178 0.00 31.78 5600 -2422 QP
8 1.8250 2099 0,00 2099 4600 -2501  AVG
9 7.4700 3080 0,00 30.80 6000 -2020 QP
10 7.4700 19.69 0.00 1969 5000 -30.31 AVG
11 9.8800 2853  0.00 2853 8000 -3147 QP
12 9.6800 17.63 0.00 17,63 5000 -3237 AVG
“Maximum data  x:Over limit  Lover margin Comment. Factor build in receiver. Cperator. GUAN
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BO.O  dEwY
Limit1: —_
Limit2:
\ I
X K )
i
|
wf” O\ E
T
Tl %
I N Ij”“llll'r"lll:;‘llI u-’r LS 'I-I-Ihh ‘hﬂ"""._ oy
| e ", -/~'J i s
L, 'lj.‘."r. . M-"-l,,ﬂ'rrﬂ ) "-.“ _J'\.p'\'h‘ I"\-."f'.
i . | R%.%5 ,-"- ! \ o e dng w vy lrll""“"ﬂl"'\ i
" 1 Ao L e "'\f.-l-n..n." peak
| v — o ; J AVE
oo
0150 05 [MHz) 5 30.000
Site Conduction #1 Phase: N Temperature: 24
Limit: (CE)FCC PART15C Power: AC 120V/60H2 Humigity. 53 %
Mode: ON
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1500 48.06 0.00 48.06 66.00 -17.94 QP
2 0.1500 26.81 0.00 26.81 56.00 -2919  AVG
3 0.1700 48.60 0.00 48.60 64.96 -16.36 QP
4 0.1700 26.58 0.00 26.58 54.96 -28.38 AVG
5 0.2200 41.85 0.00 41.85 62.82 -2097 QP
6 0.2200 22.57 0.00 22.57 5282 -30.256 AVG
7 0.4000 37.73 0.00 37.73 57.85 -2012 QP
8 = 0.4000 32.95 0.00 3295 4785 -1490 AVG
9 1.7900 3213 0.00 32.13 56.00 -23.87 QP
10 1.7900 21.95 0.00 2195 46.00 -2405 AVG
11 7.6500 31.95 0.00 31.95 60.00 -28.05 QP
12 7.6500 20.90 0.00 20.90 50.00 -29.10 AVG
*Maximum data  x:Over limit  l:over margin Comment: Factor build in receiver. Operator: GUAN
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9.10 ANTENNA APPLICATION

9.10.1 Antenna Requirement

EMITEK

Standard

Requirement

FCC CRF Part 15.203

An intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the
device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited. This requirement does not apply to carrier
current devices or to devices operated under the provisions of §15.211,
§15.213, §15.217, §15.219, or §15.221. Further, this requirement does
not apply to intentional radiators that must be professionally installed,
such as perimeter protection systems and some field disturbance
sensors, or to other intentional radiators which, in accordance with
§15.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antenna is
employed so that the limits in this part are not exceeded.

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

Result

The EUT has two antenna, The antenna A is a Dipole antenna(The antenna is connected via an reverse
polarity SMA type connection), The antenna B is a Matel antenna or Spiral antenna, and these antenna can’t
be replaced by the user which in accordance to section 15.203, please refer to the photos.

9.10.2 Result

PASS.
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